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SUMMARY OF TEST RESULT

Report
FCC Rule IC Rule Description Limit Result | Remark
Section
3.1 15.247(a)(2) | A8.2(a) 6dB Bandwidth > 0.5MHz Pass -
3.1 - Gen 4.4.1 | 99% Bandwidth - Pass -
Output Power
3.2 15.247(b) A8.4 <30dBm Pass -
Measurement
Conducted Band Edges | <20dBc Pass -
3.3 15.247(d) A8.5 FCC 47 CFR Part 15 Subpart C/
Radiated Band Edges
Section 15.209(a) &15.247(d)
Conducted Spurious
3.4 15.247(d) A8.5 <20dBc Pass -
Emission
3.5 15.247(e) A8.2(b) Power Spectral Density | <8dBm/3kHz Pass -
3.6 15.207 Gen 7.2.2 | AC Conducted Emission | Section 15.207(a) Pass -
Radiated Emissi FCC 47 CFR Part 15 Subpart C/
adiated Emission
3.7 15.247(d) A8.5 Section 15.209(a) &15.247(d) | Pass | -
15.203
3.8 A8.4 Antenna Requirement N/A Pass -
&15.247(b)
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1. GENERAL INFORMATION
1.1 Applicant

Company Name: MFOURTEL MEXICO S.A. DE C.V.
Address: Montecito 38, Piso 23, Oficina 15. Colonia Napoles. C.P. 03810 Mexico

1.2 Manufacturer

Company Name: CK Telecom Limited
Address: Technology Road.High-Tech Development Zone. Heyuan, Guangdong,P.R.China.

1.3 Laboratory

IAC Compliance Laboratory

No.789 Pu Xing Road,Shanghai,PRC
Laboratory performing the tests TEL: +86-21-5433-6899

FAX: +86-21-5431-5010

FCC LIST:492199
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1.4 Feature of Equipment Under Test

Product Feature & Specification

Equipment GSM/WCDMA MOBILE PHONE
Brand Name M4

Model Name M4 SS1090

FCCID CLNSS1090

Tx/Rx Frequency Range

WLAN 802.11b/g/n ( 2400 MHz ~ 2483.5 MHz)

Number of Channels 802.11b/g/n: CHO1 CHO6  CH11

Carrier Frequency of Each Channel 802.11b/g/n: 2412MHz 2437MHz 2462MHz

Channel Spacing 802.11b/g/n: 5MHz

802.11b: 14.75 (dBm)
802.11g: 11.45 (dBm)
802.11n: 11.52 (dBm)

Maximum Output Power to Antenna

Antenna Type Fixed Internal Antenna
HW Version PANDORA -V1.1
SW Version M4TEL-SS1090_L4SP_200_ 130301

802.11 b type of modulation: DSSS
802.11 g type of modulation: OFDM
802.11 n type of modulation: OFDM

Type of Modulation

Remark:
1. For other wireless features of this EUT, test report will be issued separately.

2. This test report recorded only product characteristics and test results Digital Transmission Systems (DTS).
3. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

e FCC Part 15 Subpart C §15.247
° FCC KDB Publication No. 558074 D01 DTS Measurement Guidance v03.
e ANSI C63.4-2003

Remark:
1  All test items were verified and recorded according to the standards and without any deviation during the
test.

2  This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B, recorded in
a separate test report.
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2. Test Configuration of Equipment Under Test

2.1 RF Power

Preliminary tests were performed in different data rate and recorded the RF Output Power in the

following table:

2.4GHz 802.11b RF Power (dBm)
Channel Frequency At DSSS Data Rate
1 Mbps 2 Mbps 5.5 Mbps 11 Mbps
CH 01 2412 MHz 14.59 14.35 14.26 14.03
CHO6 | 2437 MHz 14.75 14.46 14.59 14.13
CH 11 2462 MHz 14.63 14.53 14.43 13.96
2.4GHz 802.11g RF Power (dBm)
Channel Frequency At OFDM Data Rate
6 9 12 18 24 36 48 54
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CHO1 2412MHz 11.43 | 11.03 | 10.91 | 10.65 | 10.41 | 10.03 | 9.67 9.53
CHO6 | 2437MHz 11.45 | 11.32 | 10.97 | 10.73 | 10.48 | 10.09 | 9.79 9.63
CH11 2462MHz 11.24 | 11.09 | 10.96 | 10.72 | 10.47 | 10.12 | 9.51 9.36
2.4GHz 802.11n RF Power (dBm)
At OFDM Data Rate
Channel | Frequency
MCSO | MCS1 | MCS2 | MCS3 | MCS4 [ MCS5 | MCS6 | MCS7
6.5Mbps | 13Mbps | 19.5Mbps | 26Mbps | 39Mbps | 52Mbps | 58.5Mbps | 65Mbps
CHO1 | 2412MHz 11.19 10.93 10.66 10.42 10.04 9.74 9.59 9.36
CHO6 | 2437MHz 1152 |  10.98 10.75 10.48 10.13 9.81 9.67 9.54
CH11 | 2462MHz 11.24 11.01 10.72 10.49 10.10 9.78 9.43 9.29
Remark:
The EUT is programmed to transmit signal continuously for all testing.
Page 7 of 104 Version:1.0
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2.2 Test Modes

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration operated in a
manner tended to maximize its emission characteristics in a typical application. Frequency range investigated:
conducted emission (150 kHz to 30 MHz), radiated emission (9 kHz to the 10th harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower).

Pre-scanned tests were conducted to determine the final configuration from all possible combinations.
The following tables are showing the test modes as the worst cases and recorded in this report.

Test Item

802.11b

(Modulation : DSSS)

802.11g
(Modulation : OFDM)

802.11n
(Modulation : OFDM)

Mode 1:

Mode 2:

T
Conducted TCs Mode 3:

802.11b_CH01_2412 MHz
802.11b_CHO06_2437 MHz
802.11b_CH11_2462 MHz

Mode 4: 802.11g_CHO1_2412 MHz
Mode 5: 802.11g_CHO06_2437 MHz
Mode 6: 802.11g_CH11_2462 MHz

Mode 7: 802.11n_CHO01_2412 MHz

Mode 8: 802.11n_CHO06_2437 MHz
Mode 9: 802.11n_CH11_2462 MHz

Test Cases
Radiated Mode 1: 802.11b_CHO1_ Mode 4 : 802.11g_CHO01_ Mode 7 : 802.11n_CHO01_
TCs 2412 MHz + Battery 2412 MHz + Battery 2412 MHz + Battery
Mode 2: 802.11b_CHO06_ Mode 5 : 802.11g_CHO06_ Mode 8 : 802.11n_CHO06_
2437 MHz + Battery 2437 MHz + Battery 2437 MHz + Battery
Mode 3: 802.11b_CH11_ Mode 6 : 802.11g_CH11_ Mode 9 : 802.11n_CH11_
2462 MHz + Battery 2462 MHz + Battery 2462 MHz + Battery
AC Mode 1 : GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +
Conducted Adapter+ Battery
L Mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+
Emission Adapter+ Battery
Mode 3: WCDMA Band Il Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone +Earphone+
Adapter+ Battery
Mode 4: WCDMA Band V Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone +Earphone+
Adapter+ Battery

Page 8 of 104
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2.3 Connection Diagram of Test System

Radiation Test

EUT |

i ﬂ {q Adapter
/ | -! 120vac JE0HZ

Conduction Test

@ /S '!
EUT !

!
B luetooth /
Camhone .

/
/ 1
lll-' N

" Eargslwnime
sz'
v

Ada pter

/A——_—
Nl

Commurnicatiom "

ooma
O3

S‘Tatzm Sirrmm Balor
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3. Test Results
3.1 6dB and 99% Bandwidth Measurement

3.1.1 Limit of 6dB Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

The testing follows FCC KDB Publication No. 558074 D01 DTS Measurement Guidance v03.

Set resolution bandwidth (RBW) = 100kHz.

Set the video bandwidth (VBW) = 3 x RBW.

Detector = Peak.

Trace mode = max hold.

Sweep = auto couple.

Allow the trace to stabilize.

Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB
relative to the maximum level measured in the fundamental emission.

NN =

3.1.4 Test Setup

0000

)
2

EUT Spectrum Analyzer
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3.1.5 Test Result of 6dB Bandwidth

Test Mode : Mode 1, 2, 3 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Frequency 802.}1b 6(_jB B_an_dwidth B RNl
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 9.60 0.5 Pass
06 2437 9.60 0.5 Pass
11 2462 9.56 0.5 Pass

Mode 1 : 6 dB Bandwidth Plot on 802.11b Channel 01

“RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.63 dB
Ref 20 dBm “Att 30 dB “SWT 2.5 ms 9.600000000 MHz

20 Offset 1.5 dB

Marker| 1 [T1 ]

0( 18 dBm
|10 2| 407440000 GH
D1 6.09( dBm

| "\ \
i e
./ \
Wi "
\/

-—50.

—-60

70

F1
-80

Center 2.412 GHz 2 MHz/ Span 20 MHz
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Mode 2 : 6 dB Bandwidth Plot on 802.11b Channel 06

“RBW 100 kHz Delta 2 [T1 ]

*VBW 300 kHz -0.57 dB
Ref 20 dBm *Att 30 dB TSWT 2.5 ms 9.600000000 MHz
20 Offset 1.5 dB Marker| 1 [T1 ]
0[10 dBm
|10 21432440000 GH

D1 6.02[ dBm.

T A
/) I\
i \

--50
——60
70
F1]
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Mode 3 : 6 dB Bandwidth Plot on 802.11b Channel 11

“RBW 100 kHz Delta 2 [T1 ]

*VBW 300 kHz -1.75 dB
Ref 20 dBm “Att 30 dB *SWT 2.5 ms 9.560000000 MHz
20 Offset 1.5 dB Marker| 1 [T1 ]
1137 dBm
10 2|. 457480000 GH

D1 6.2 dBm

¢ | U
MAXH IS D2 DI 4 1

\ “R

7 7
) \

——60.
——70
1
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
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Test Mode : Mode 4, 5, 6 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.}19 GQB B.an.dwidth Pass/Fail
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 16.48 0.5 Pass
06 2437 16.48 0.5 Pass
11 2462 16.52 0.5 Pass

Mode 4 : 6 dB Bandwidth Plot on 802.11g Channel 01

“RBW 100 kHz Delta 2 [T1 ]

“VBW 300 kHz -0.17 dB
Ref 20 dBm *Att 30 dB *SWT 2.5 ms 16.480000000 MHz
20 Offget 1.5 dB Marker| 1 [T1 ]
-5140 dBm
10 2| 403800000 GH
1 P
VIAXH [y I8 D] 0.32 dBm

# MQ"%‘Q%‘EMM JUVTN [ P I e e

Wi 5

LvL

Fi—|

Center 2.412 GHz 2 MHz/ Span 20 MHz
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Mode 5: 6 dB Bandwidth Plot on 802.11g Channel 06

“RBW 100 kHz Delta 2 [T1 ]

“VBW 300 kHz -0.46 dB
Ref 20 dBm “Att 30 dB “SWT 2.5 ms 16.480000000 MHz
20 Offset 1.% dB Marker| 1 [T1 ]
-5(21 dBm
| 10 428800D00 _GH
1 PK
[VIAXH I S D1 0_16| dBm
lM }\)\AA\,\,.\ /“’VJ\M 2
U _g%gﬁwtﬁgdbxmﬁjhw rdL*AJJL\A»JL~4rJLhA»ka« LVL
o \ 1
-30
|-40
|-50
| -60
| -70
F1
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Mode 6 : 6 dB Bandwidth Plot on 802.11g Channel 11
*RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.12 dB
Ref 20 dBm “Att 30 dB *SWT 2.5 ms 16.520000000 MHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-5127 dBm
L 10 2| 453760000 GH
1P
VIAXH IS D} 0.32 dBm
El “ﬁ;?J!Efﬂgg’}ﬁng“ﬁwkﬂw~»J\Aﬁxtq pw&”J\MAI«A/\“”JLNA}LnvaNJ&Wﬂ)\ﬂﬁqe LV
0| 1

i "

| 40

|50

—60

-—70

Fi—|

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.}1n GQB B.an.dwidth Pass/Fail
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 17.68 0.5 Pass
06 2437 17.68 0.5 Pass
11 2462 17.72 0.5 Pass

Mode 7 : 6 dB Bandwidth Plot on 802.11n Channel 01

*RBW 100 kHz Delta 2 [T1 ]

“VBW 300 kHz -0.24 dB
Ref 20 dBm “Att 30 dB *SWT 2.5 ms 17.680000000 MHz
20 Offfet 1.5 dB Marker| 1 [T1 ||
-5012 dBm
L10 21 402200000 GH
1P
VAXH | IS D} 0.47| dBp
1
| VwMMﬂJ JL*AWJ»wAMﬁ¢VM4 p\AAJL\;»JL\AAJLAJWkAAxxAJLw'ﬁJlAlﬂxf LVL
D2"-B5753
1o \ 1
| fo \\
[-30
|-40
I-50
|-60
|-70
F1|
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz
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Mode 8 : 6 dB Bandwidth Plot on 802.11n Channel 06

“RBW 100 kHz Delta 2 [T1 ]

*VBW 300 kHz 0.59 dB
Ref 20 dBm “Att 30 dB “SWT 2.5 ms 17 .680000000 MHz
20 Offget 1.5 dB Marker| 1 [T1 ]
-5197 dBm
10 2| 428160000 GH
1P
VAXH I S D1 0 19 dRm
?/\MJWD _LMMW\ I I LW‘JLMA/\i Y
-10
| 5 \\\
|-30
| 40
|-50
|-60
--70
F1
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Mode 9 : 6 dB Bandwidth Plot on 802.11n Channel 11
*RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.01 dB
Ref 20 dBm “Att 30 dB “SWT 2.5 ms 17.720000000 MHz
20 Offget 1.5 dB Marker| 1 [T1 ]
-5181 dBm
10 2| 453160000 GH
1P
VAXH I P Dk _0.24 dBr

\

-30

X oty L
P e o e s

| -0

--50.

-60

F1
-80

Center 2.462 GHz 2 MHz/ Span 20 MHz
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3.1.6 Test Result of 99% Occupied Bandwidth

Test Mode : Mode 1, 2, 3 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency hzdis Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 12.00 Pass
06 2437 12.00 Pass
11 2462 12.00 Pass

Mode 1 : 99% Occupied Bandwidth Plot on 802.11b Channel 01

*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 10.23 dBm
Ref 20 dBm “Att 30 dB “SWT 2.5 ms 2.413500000 GHz
20 Offfet 1.5 dB OBW 12|.000000p00 MHZz
1 Temp 1| [T1 OBW]
| 10 = -1128 dBm
2| 406100p00 GHz
//d \\ T 2| [T1 oB\]
emp V
MAXH I IS A N2

=L L7 aprr
/ \ 2|.418100p00 GHz |LVL
--10
| 20 / \

e N
-50
--60
--70
1|
-80
Center 2.412 GHz 5 MHz/ Span 50 MHz
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Mode 2 : 99% Occupied Bandwidth Plot on 802.11b Channel 06

*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 10.20 dBm
Ref 20 dBm “Att 30 dB *SWT 2.5 ms 2.438500000 GHz
20 Offget 1.5 dB OBW 12|.000000000 MHz
1 Temp 1| [T1 OBW]
10 u X -1/09 dBm
2|-431100000 GHz
|, TA T2 emp 2| [ 1

=1TA0 aBm
/ \ 2|-443100p00 GHz |LVL

——10

| -20 / \\

| -30 / \

A’
—-50
——60.
——70
1|
-80
Center 2.437 GHz 5 MHz/ Span 50 MHz

Mode 3 : 99% Occupied Bandwidth Plot on 802.11b Channel 11

*RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz 10.26 dBm

Ref 20 dBm *Att 30 dB “SWT 2.5 ms 2.463500000 GHz

20 Offget 1.5 dB OBW 12|.000000000 MHz
1 Temp 1| [T1 OBW]

| 10 X —1111 dBm

/*/i V \\ 2|. 456100000 GHz

Temp 2| [T1 OBW]

N2

A
=1rOT dBm
/ \ 2[- 468100000 GHz |LVL
—-10 /
| _30 / \

|50

—-60

-—70

-80

Center 2.462 GHz 5 MHz/ Span 50 MHz
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Test Mode : Mode 4, 5, 6 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency ezl Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 18.30 Pass
06 2437 18.40 Pass
11 2462 18.30 Pass

Mode 4 : 99% Occupied Bandwidth Plot on 802.11g Channel 01

*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 9.17 dBm
Ref 20 dBm “Att 30 dB “SWT 2.5 ms 2.418600000 GHz
20 Offket 1.5 dB oBW 18] 300000P00 MHz
| Temp 1| [T1 0By
| 10 ol 58 dBm
}[ N A\V 2|. 403000000 GHz
o 75 Temp 2| [T1 OB\/]
-0 =UF o apIm
/ \ 2|.421300000 GHz ||LVL

--10.

\

P

-50

--60

--70.

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz
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Mode 5 : 99% Occupied Bandwidth Plot on 802.11g Channel 06

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.38 dBm
Ref 20 dBm “Att 30 dB “SWT 2.5 ms 2.440100000 GHz
20 Offfet 1.5 dB OBW 18[.400000p00 MHz
1 Temp 1| [T1 OBY]
10 v 1131 dBm
. IR ey 2|.427900p00 GHz
MAXH T2 Temp 2| [T1 OBW\]
-0 U SU aprm
/ 2|.446300p00 GHz |LVL

--10

W I

--50.

--60

I-70

-80

Center 2.437 GHz 5 MHz/ Span 50 MHz

Mode 6 : 99% Occupied Bandwidth Plot on 802.11g Channel 11

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 8.94 dBm
Ref 20 dBm “Att 30 dB “SWT 2.5 ms 2.468700000 GHz
20 Offpet 1.5 dB OBW 18] 300000p00 MHz
Temp 1| [T1 OBW]
[ 10 1 0l46 dBm
I 1’( M ~~~'\\\1%( 2[.452900000 GHz
MAXH Lo Temp 2| [T1 OBW]
1T S0 apm
/ 2|.471200000 GHz [LVL

——10

I-40

——-50

—-60

-—70

-80

Center 2.462 GHz 5 MHz/ Span 50 MHz
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency ol Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 18.90 Pass
06 2437 19.00 Pass
11 2462 19.00 Pass

Mode 7 : 99% Occupied Bandwidth Plot on 802.11n Channel 01

*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 9.07 dBm
Ref 20 dBm *Att 30 dB “SWT 2.5 ms 2.418700000 GHz
20 Offset 1.5 dB OBW 18|.900000p00 MHz
. Temp 1| [T1 OBW]
10 1l 55 dBm
T N o 2|.402700000 GHz
TPremp 2| [T1 0B
o T ©_aBm
H 2[.421600000 GHz |LVL
+-10
|20 /,,‘rrf/ \
| =0 ,,./'//M \‘V\m\\

v i

+-50

——60

=70

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz
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Mode 8 : 99% Occupied Bandwidth Plot on 802.11n Channel 06

“*RBW 1 MHz Marker 1 [T1 ]
*“VBW 3 MHz 8.86 dBm
Ref 20 dBm *Att 30 dB *SWT 2.5 ms 2.430900000 GHz
20 Offget 1.5 dB OBW 19|.000000p00 MHz
Temp 1| [T1 OBY]
10 = 091 dBm

— Butan Y Aeegt b 2|. 427600000 GHz
Y Temp 2| [T1 0BW]
Lo
U DI
__10 .’

2[.446600p00 GHz |LVL
| -20 / \

o - \Ww
o] My

F-40

--50

—~—60.

—-70

-80

Center 2.437 GHz 5 MHz/ Span 50 MHz

Mode 9 : 99% Occupied Bandwidth Plot on 802.11n Channel 11

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.03 dBm
Ref 20 dBm *Att 30 dB “SWT 2.5 ms 2.466600000 GHz
20 Offset 1.5 dB OBW 19|.000000000 MHz
1 Temp 1| [T1 OBW]
10 Q58 dBm

- R s 2|.452600000 GHz
VPTemp 2| [T1 oBW]
Lo

120 dBm
2|.471600p00 GHz |LVL

——10.

[ \

Y bl

—-50

——60.

70

-80

Center 2.462 GHz 5 MHz/ Span 50 MHz
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3.2 Output Power Measurement

3.2.1 Limit of Output Power
For systems using digital modulation in the 2400-2483.5MHz and 5725-5850MHz, the limit for peak
output power is 30dBm. If transmitting antenna of directional gain greater than 6dBi are used the peak
output power from the intentional radiator shall be reduced below the above stated value by the amount in
dB that the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has

to be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03.
2. The RF output of EUT was connected to the power meter by RF cable. The
path loss was compensated to the results for each measurement.
3. Set to the maximum power setting and enable the EUT transmit continuously.
4. Measure the conducted output power by power meter with peak power sensor and record the results in

the test report.

3.2.4 Test Setup

g © | Power Sensar =3
G | BI'II-ID ||

Page 23 of 104 Version:1.0



IAC

Report No.: 20130423FCC-C

3.2.5 Test Result of Output Power

rarel Frequency 802.11b Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 14.59 30 Pass
06 2437 14.75 30 Pass
11 2462 14.63 30 Pass
Channel | Frequency 802.11g Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 11.43 30 Pass
06 2437 11.45 30 Pass
11 2462 11.24 30 Pass
Channel | Frequency 802.11n Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 11.19 30 Pass
06 2437 11.52 30 Pass
11 2462 11.24 30 Pass
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3.3 Band Edges Measurement

3.3.1 Limit of Band Edges

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the radiated power. If the maximum peak conducted

output power procedure was used to demonstrate compliance to 15.247(b)(3) requirements, then the
peak output power measured in any 100 kHz bandwidth outside of the authorized frequency band shall
be attenuated by at least 20 dB relative to the maximum in-band peak PSD level in 100 kHz (i.e., 20
dBc).

3.3.2 Measuring Instruments

See list of measuring instruments of this test report.
3.3.3 Test Procedures

1. The testing follows the guidelines in ANSI C63.4-2003 and FCC KDB Publication No. 558074 D01
DTS Meas Guidance v03.

2. Conducted emission test: Set RBW = 100 KHz, VBW=300 KHz, Peak Detector. Unwanted Emissions
measured in any 100 kHz bandwidth outside of the authorized frequency band shall be attenuated by
at least 20 dB relative to the maximum in-band peak PSD level in 100 kHz, when maximum peak
conducted output power procedure is used. The attenuation is set to 30dB, when maximum
conducted output power procedure is used.

3. §15.247(d) specifies that in any 100 kHz bandwidth outside of the authorized frequency band, the
power shall be attenuated according to the following conditions: If the peak output power procedure is
used to measure the fundamental emission power to demonstrate compliance to 15.247(b)(3)
requirements, then the peak conducted output power measured within any 100 kHz outside the
authorized frequency band shall be attenuated by at least 20dB relative to the maximum measured
in-band peak PSD level.

4. Radiated emission test: Apply to band edge emissions that fall in the restricted bands listed in FCC
Section 15.205. The maximum permitted average field strength is listed in FCC Section 15.209. A
pre-amp is necessary for this measurement. For measurements peak radiated emission above 1 GHz,
set RBW = 1MHz, VBW = 1MHz, Sweep=Auto. For measurements average radiated emission above
1 GHz, set RBW = 1MHz, VBW = 10Hz, Sweep=Auto. If the emission is pulsed, modify the unit for
continuous operation; use the settings shown above, then correct the reading by subtracting the
peak-average correction factor, derived from the appropriate duty cycle calculation as in FCC Section

15.35(b) and (c)
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3.3.4 Test Setup

Radiated Band Edges
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3.3.5 Test Result of Radiated Band Edges

Test Band : 802.11b
Test Channel 01
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.39(802.11b) 56.77 -17.23 74 46.28 27.5 6.99 24 Peak | Vertical
2.39(802.11b) 40.72 -13.28 54 30.23 27.5 6.99 24 Average | Vertical
2.39(802.11b) 58.88 -15.12 74 48.39 27.5 6.99 24 Peak |Horizontal
2.39(802.11b) 42.2 -11.8 54 31.71 27.5 6.99 24 Average |Horizontal
Test Band : 802.11b
Test Channel 11
Frequency Level Over Limit Read |[Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.4835(802.11b) 58.57 -15.43 74 47.29 27.6 7.68 24 Peak Vertical
2.4835(802.11b) 42.72 -11.28 54 31.44 27.6 7.68 24 Average | Vertical
2.4835(802.11b) 56.55 -17.45 74 45.27 27.6 7.68 24 Peak |Horizontal
2.4835(802.11b) 40.91 -13.09 54 29.63 27.6 7.68 24 Average | Horizontal
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Test Band : 802.11¢g
Test Channel 01

Frequency Level Over Limit Read |[Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB

2.3886(802.119) 60.81 -13.19 74 50.32 27.5 6.99 24 Peak Vertical

2.3886(802.119) 60.25 -13.75 74 49.76 27.5 6.99 24 Peak |Horizontal

(

2.3887(802.119) 42.83 -11.17 54 32.34 27.5 6.99 24 Average | Vertical
(
(

2.3886(802.119) 44.75 -9.25 54 34.26 27.5 6.99 24 Average | Horizontal

Test Band : 802.11¢g
Test Channel 11

Frequency Level Over Limit Read |[Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB

2.4836(802.119g) 60.85 | -13.15 74 49.57 27.6 7.68 24 Peak Vertical

2.4836(802.119g) 41.43 -12.57 54 30.15 27.6 7.68 24 Average | Vertical

2.4836(802.119) 62.24 | -11.76 74 50.96 27.6 7.68 24 Peak |Horizontal

(
(
(
(

2.4836(802.119g) 41.16 -12.84 54 29.88 27.6 7.68 24 Average | Horizontal
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Test Band : 802.11n
Test Channel 01

Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB

2.3894(802.11n) 61.93 -12.07 74 51.44 27.5 6.99 24 Peak Vertical

2.3886(802.11n) 59.27 -14.73 74 48.78 27.5 6.99 24 Peak |Horizontal

(

2.3887(802.11n) 42.34 -11.66 54 31.85 27.5 6.99 24 Average | Vertical
(
(

2.3878(802.11n) | 43.78 | -10.22 o4 33.29 275 | 6.99 24 | Average |Horizontal

Test Band : 802.11n
Test Channel 11

Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB

2.4835(802.11n) 61.62 | -12.38 74 50.34 27.6 7.68 24 Peak Vertical

2.4836(802.11n) 40.91 -13.09 54 29.63 276 7.68 24 Average | Vertical

2.4836(802.11n) 62.69 | -11.31 74 51.41 27.6 7.68 24 Peak |Horizontal

(
(
(
(

2.4835(802.11n) 41.78 | -12.22 54 30.5 27.6 7.68 24 Average | Horizontal
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3.3.6 Test Result of Conducted Band Edges

Test Mode : Mode 1 and 3 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : 01 and 11 Test Engineer : Hogan He

Low Band Edge Plot on 802.11b Channel 01

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -45.83 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.396130000 GHz
20 Offset 1.5 dB
L10
D1 6.19 dBm m
IMAXH|
Lo ( | 1
LvL
10 |
U

D2 -[13.81 dpm

. |
|

bl | W4
LAl AL, e A A NA A 1, A AL ”AAMWW W

-—60
-70
F1
-80
Start 2.31 GHz 13.5 MHz/ Stop 2.445 GHz
High Band Edge Plot on 802.11b Channel 11

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -47 .15 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.486970000 GHz

20 Offset 1.5 dB

10
D1 5.77| m
AXHIN I 5

I \ LVL
L-10 l l

D2 F14. 23\‘%1 m.
--20 \

1
WM “‘MM M M o I s A A BN

-60

-80

Start 2.43 GHz 13.5 MHz/ Stop 2.565 GHz
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Test Mode : Mode 4 and 6 Temperature : 23C726°C
Test Band : 802.11g Relative Humidity : 35%~60%
Test Channel : |01 and 11 Test Engineer : Hogan He

Low Band Edge Plot on 802.11g Channel 01

*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -40.75 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.398290000 GHz
20 Offget 1.5 dB
Lio
1 P
VAXH | D1 0_41 dBm
LvL
|-10
=20 D2 -19 59 dim } \
30 / \
40 L I \ 1
L L
NESTORV PERYTIYNTTWUTN| § VOPRRTN FTPETORN | N O P
I-60
L-70
F1
-80
Start 2.31 GHz 13.5 MHz/ Stop 2.445 GHz
High Band Edge Plot on 802.11g Channel 11
*RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -45.45 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.484810000 GHz
20 Offset 1.5 dB
L10
1 P
MAXH

Lo D1 0._312l dBm

LVL

| 10
2, ﬁj =19 8 fﬁm
| -30 ]
| _40 ll \
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Page 31 of 104 Version:1.0



IAC Report No.: 20130423FCC-C

Test Mode : Mode 7 and 9 Temperature : 23C726°C
Test Band : 802.11n Relative Humidity : 35%~60%
Test Channel : |01 and 11 Test Engineer : Hogan He

Low Band Edge Plot on 802.11n Channel 01

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -40.46 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.399910000 GHz
20 Offget 1.5 dB
l 10 [ A
1 PK|
MAXH|

D1 0.1 dBm.

10
2 D2 -19 1 dBm. } ‘
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N Ak l 2l s DA A [y JVV\/\M w
& 2

| -60
-—70.
F1
-80
Start 2.31 GHz 13.5 MHz/ Stop 2.445 GHz
High Band Edge Plot on 802.11n Channel 11
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.57 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.483730000 GHz
20 Offget 1.5 dB
l10
1 P
MAXH

o D1 0.Q3 dBm
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3.4 Spurious Emission Measurement

3.4.1 Limit of Spurious Emission Measurement

All harmonics/spurs must be at least 20 dB down from the highest emission level within the authorized
band.

3.4.2 Measuring Instruments

See list of measuring instruments of this test report.

3.4.3 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set RBW = 100 kHz, Video bandwidth (VBW) = RBW, scan up through 10th harmonic. All

harmonics/spurs must be at least 20 dB down from the highest emission level within the authorized
band as measured with a 100 kHz RBW.

3.4.4 Test Setup

[ )%
©
%

EUT Spectrum Analyzer
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3.45 Test Result

Test Mode : Mode 1 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .70 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 1.398004806 GHz

20 Offget 1.5 dB
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -34.98 dBm
Ref 20 dBm *Att 30 dB SWT 2.4 s 4.792000000 GHz
20 Offget 1.5 dB
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Test Mode : Mode 2 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -46.83 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 696.006912000 MHz
20 Offset 1.5 dB
10
1P
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -34.73 dBm
Ref 20 dBm *Att 30 dB SWT 2.4 s 4.840000000 GHz
20 Offget 1.5 dB
Lio
1 P
MAXH Lo
LVL
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D1 -16.[72 dBm
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Start 1 GHz 2.4 GHz/ Stop 25 GHz
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Test Mode : Mode 3 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46 .06 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 720.006840000 MHz

20 Offget 1.5 dB
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -35.81 dBm
Ref 20 dBm *Att 30 dB SWT 2.4 s 4.888000000 GHz
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Test Mode : Mode 4 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -48_.09 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.838000486 GHz
20 Offget 1.5 dB
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -40.69 dBm
Ref 20 dBm “Att 30 dB SWT 2.4 s 24.136000000 GHz
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Test Mode : Mode 5 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz 0.21 dBm
Ref 20 dBm “Att 30 dB SWT 300 ms 2.442001674 GHz
20 Offset 1.5 dB
L 10
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.51 dBm
Ref 20 dBm “Att 30 dB SWT 2.4 s 24_520000000 GHz

20 Offset 1.5 dB
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Test Mode : Mode 6 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -47 .93 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.874000378 GHz
20 Offset 1.5 dB
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -40.76 dBm
Ref 20 dBm “Att 30 dB SWT 2.4 s 24.520000000 GHz
20 Offget 1.5 dB
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Test Mode : Mode 7 Temperature : 23°C"26°C
Test Band : 802.11n Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.13 dBm
Ref 20 dBm “Att 30 dB SWT 300 ms 2.190002430 GHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -41_25 dBm
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Test Mode : Mode 8 Temperature : 23°C"26°C
Test Band : 802.11n Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -47 .97 dBm
Ref 20 dBm “Att 30 dB SWT 300 ms 672.006984000 MHz
20 Offset 1.5 dB
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -40.14 dBm
Ref 20 dBm “Att 30 dB SWT 2.4 s 24.184000000 GHz
20 Offset 1.5 dB
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Test Mode : Mode 9 Temperature : 23°C"26°C
Test Band : 802.11n Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .07 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 1.344004968 GHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -40.93 dBm
Ref 20 dBm “Att 30 dB SWT 2.4 s 24 _.472000000 GHz
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3.5 Power Spectral Density Measurement

3.5.1 Limit of Power Spectral Density
The peak power spectral density shall not be greater than 8dBm in any 3 kHz band at any time interval of

continuous transmission.

3.5.2 Measuring Instruments

See list of measuring instruments of this test report.

3.5.3 Test Procedures

1. The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03.

2. Use this procedure when the maximum peak conducted output power in the fundamental
emission is used to demonstrate compliance.

3. Set the span to 1.5 times the DTS channel bandwidth.
4. Set the RBW to: 3 kHz < RBW < 10 kHz.

5. Set the VBW 2 3 x RBW.

6. Detector = peak.

7. Sweep time = auto couple

8. Trace mode = max hold.

9. Allow trace to fully stabilize.

1

0. Use the peak marker function to determine the maximum amplitude level.

3.5.4 Test Setup

| 0000
)
23

EUT Spectrum Analyzer
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3.5.,5 Test Result of Power Spectral Density

Test Mode : Mode 1, 2, 3 Temperature : 23°C726°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.11b Max. Limits Pass/Fail
(MHz) Measured PSD (dBm) (dBm)
01 2412 -6.93 8 Pass
06 2437 -6.23 8 Pass
11 2462 -7.34 8 Pass

Mode 1 : PSD Plot on 802.11b Channel 01

“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -6.93 dBm
Ref 10 dBm “Att 30 dB SWT 1.75 s 2.409985000 GHz
10 Offset 1.% dB
Lo
1 PK| 1
VAXH I | In_ il M A Ay b

A \ "

AV N

—60

—-70

——80

-90

Center 2.412 GHz 1.55 MHz/ Span 15.5 MHz
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Mode 2 : PSD Plot on 802.11b Channel 06

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -6.24 dBm
Ref 10 dBm “Att 30 dB SWT 1.75 s 2.434985000 GHz
10 Offset 1.% dB
lo [ A
1
1 PK| I
MAXH 10 3 Ay AN

B S e

Y P
/

+-50
I-60
I-70
+-80
-90
Center 2.437 GHz 1.55 MHz/ Span 15.5 MHz
Mode 3 : PSD Plot on 802.11b Channel 11
*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -7.34 dBm
Ref 10 dBm *Att 30 dB SWT 1.75 s 2.464015000 GHz
10 Offset 1.5 dB
Lo [A]
1 P
MAXH I Ly by aanfiag ol

G SR
A N

-50

I-70

--80

-90

Center 2.462 GHz 1.55 MHz/ Span 15.5 MHz
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Test Mode : Mode 4, 5, 6 Temperature : 23C"26°C
Test Engineer : |Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.11g Max. Limits Pass/Fail
(MHz) Measured PSD (dBm) (dBm)
01 2412 -12.24 8 Pass
06 2437 -13.57 8 Pass
11 2462 -13.51 8 Pass
Mode 4 : PSD Plot on 802.11g Channel 01
*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -12.24 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.417631360 GHz
10 Offget 1.5 dB
Lo [ A |
;AiH | _10 1
| gy ot
30 J"ﬂ \IL\Rh
kol U
C_enter 2.412 GHz 2.514 MHz/ Span 25.14 MHz
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Mode 5 : PSD Plot on 802.11g Channel 06

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.57 dBm
Ref 10 dBm “Att 30 dB SWT 2.8 s 2.445145360 GHz
10 Offget 1.5 dB
Lo
1 P
MAXH

——10

T wwwwwwwih

70

——80
-90
Center 2.437 GHz 2.514 MHz/ Span 25.14 MHz
Mode 6 : PSD Plot on 802.11g Channel 11
*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.51 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.468888360 GHz
10 Offset 1.5 dB
Lo
1 P
MAXH | _10 4

I T e Iy

A I.J AW

-90

Center 2.462 GHz 2.514 MHz/ Span 25.14 MHz
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Test Mode : Mode 7, 8, 9 Temperature : 23C"26°C
Test Engineer : |Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.11n Max. Limits Bl
(MHz) Measured PSD (dBm) (dBm)
01 2412 -13.74 8 Pass
06 2437 -15.21 8 Pass
11 2462 -14.30 8 Pass

Mode 7 : PSD Plot on 802.11n Channel 01

*RBW 3 kHz Marker 1 [T1 ]

“VBW 10 kHz -13.74 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.404156320 GHz
10 Offset 1.5 dB
Lo

nd o

Center 2.412 GHz 2.514 MHz/ Span 25.14 MHz
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Mode 8 : PSD Plot on 802.11n Channel 06

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -15.21 dBm
Ref 10 dBm “Att 30 dB SWT 2.8 s 2.433882640 GHz
10 Offset 1.5 dB
Lo
1 PK
VAXH I S
1
WA Ay AN
AMAMAa &MNUIM“ M
| _30 j L
|40 /Pr[ \i\\
| 50 ’
-—70.
-—80
-90
Center 2.437 GHz 2.514 MHz/ Span 25.14 MHz
Mode 9 : PSD Plot on 802.11n Channel 11
*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -14 .30 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.465167640 GHz
10 Offset 1.5 dB
Lo
1 PK|
MAXH|

+-10

+-50
A d / W
ey

+-70

+-80

-90

Center 2.462 GHz 2.514 MHz/ Span 25.14 MHz
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3.6 AC Conducted Emission Measurement

3.6.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within the

band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

See list of measuring instruments of this test report.

3.6.3 Test Procedures

1. The testing follows the guidelines in ANSI C63.4-2003.
2. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at least

80 centimeters from any other grounded conducting surface.

3. Connect EUT to the power mains through a line impedance stabilization network (LISN).

4. All the support units are connecting to the other LISN.

5. The LISN provides 50 ohm coupling impedance for the measuring instrument.

6. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

7. Both sides of AC line were checked for maximum conducted interference.

8. The frequency range from 150 kHz to 30 MHz was searched.

9. Set the test-receiver system to Peak Detect Function and specified bandwidth (RBW=9kHz and
VBW=30kHz) with Maximum Hold Mode for QP limit measurement.

10.Set the test-receiver system to Average Detect Function and specified bandwidth (RBW=9kHz and
VBW=30kHz) with Maximum Hold Mode for QP limit measurement.
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3.6.4 Test Setup

Reference Plane n
\\‘ i
Test Receiver /,
i 40em
-+ F};
[12dBuV] | | EUT L
Mgyl OOO ~Load T
- Qooo N

R

Y R

N LISN@ H 4@ LISN
[~ b

/. ;’z’fz’;"ﬂ<
LISN
Ground Plane
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3.6.5 Test Result of AC Conducted Emission

Test Voltage:120V/60Hz
Test mode 1: GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +
Adapter+ Battery +Neutral

Level {dBu\)
an !
]
e FCC PART 15 ¢ QP CE
e |
H"L,_\_\_ [ |
T FCC PART 15 AV CE
'\--.q,_\___
. | i
2
3 4 [
401 1 | 1
| il kL |
I | I} Y {
I 1 |
IATER
)
l]IZI.'Ii’vn 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : B66 CHAMBFER
Condition : FOC PART 15 C QP CE ENV2i16 NEW NEUTRAL
+ REW:D. 000K H: VEW:30.000RKH: SWTrints
et : GSM PHONE
mode ¢ GSM 850 adle +wifilink+ BT link
LT & !
Antenna Fead Preamp Cable Limlit ryer A/Po=  T/FPos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MHz dBE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 0.16 9.41 37.77 28.35 0.00 0D.01 65.43 -27.66 Z0oo 0 Fealk
z 0.55 9.7% 37.99 28.20 0.00 0.02 56.00 -15.01 200 0 Peak
3 1.20 9.64 40.50 30.84 0.00 0D.02 ©56.00 =-15.50 Zoo 0 Feak
4 1.68 9.56 42.07 3Z.50 0.00 0.01 56.00 -13.93 200 0 Peak
5 5.00 9.67 44.01 34.32 0.00 0.0Z 60.00 =-15.99 Z0oo 0 Feak
[ 14.91 9.83 45.83 35.96 0.00 0.04 60.00 -14.17 200 0 Peak
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Test mode 1: GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +

Adapter+ Battery + Line

Level (dBuv)
80 {
-\._\_‘_‘_‘;
— FCC PART 15 C OP CE
S 1
. e |
= FCC PART 15 0 AV CE
- |

i

l]I.'I.ift 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : 966 CHAMBER
Corad ition : FCC PART 15 C QP CE ENV216 NEW LINE
: REW:S. 000K H: VEW:30.000FHe SWTrfeito
et : GSM PHONE
mode : GSM 850 idle +wifilink+ BT Tink
mLaT e !
Antenna Fead Preamp Cable Limit wver AfPos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femarlk
MHz dBE/m dBuV/m dBuv dB dBE dBuV/m dB =m deg
1 0.18 9.54 35.76 I6.21 0.00 0.01 64.46 =28.70 Z00 0 Feak
2 0.55 9.89 41.59 31.88 0.00 0.02 56.00 -14.41 200 0 Peak
3 1.26 9.67 33.39 Z3.70 0.00 D.02 56.00 =22.61 200 0 Peak
4 2.11 9.64 32.32 2Z.606 0.00 0.02 56.00 -23.68 200 0 Peak
5 q.43 9.68 38.87 I9.15 0.00 D.04 S6.00 =-17.13 Z00o 0 Feak
& 14.59 9.81 42.88 33.01 0.00 0.06 s&0.00 -17.12 200 0 Peak
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Test mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+

Adapter+ Battery + Neutral

Level {(dBu'V)
B0 {
-\"‘"--._\_:
T FCC PART 15 C QP CE
1 1
- |
H"L\_\_\_ [
"“--.H FCC PART 15 AV CE
- 6

0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : 966 CHAMBER
Corud itior: : FOC PART 15 C QP CE ENV2i6 NEW NEUTRAL
+ RBW:2.000KH: VEW:30.000FHe SWTrfuto
et : GSM PHONE
mode ¢ GEM 1900 idle +avifi link+ BT link
LT O ]
intenna Fead Preamp Cable Limit twver AfPos  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Femark
HMHz dBE/m dBuv/m dBuV dB dBE dBuv/m dB crm deg
1 0.58 9.77 37.67 27.88 0.00 0.0z S56.00 -18.33 zoo 0 Feak
2 1.06 9.8%7 40.26 30.57 0.00 0.02 56.00 -15.74 200 0 Peak
3 1.23 9.64 40.96 31.30 0.00 0.02 56.00 -15.04 zoo 0 Peak
4 1.688 9.56 40.90 31.33 0.00 0.01 56.00 -15.10 200 0 Peak
5 4.B85 9.67 44.19 34.51 0.00 0.01 S6.00 -11.81 zoo 0 Peak
& 13.83 9.83 46.42 36.54 0.00 0.05 60.00 -13.58 200 0 Peak
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Test mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+

Adapter+ Battery + Line

0 Level (dBuv)

FCC PART 15 0 P CE

FCC PART 15 0 AV CE

0.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : 966 CHAMBER
Corad ifion : FOC PART 15 C QP CE ENV2i6 NEW LINE
: REW:A.000EH: VEW:30.000KH: SWTrfuts
et : GSM PHONE
e ode ¢ GEM 19040 idle +avifilink+ BT link
FLEFL & B
Antenna Fead Preasmp Cable Limit wer AfPos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MH= dB/m dBuV/m dBuv dB dE dBuV/m dB cr deg
1 o.18 9.51 39.70 30.18 o.oo 0.01 G64.68 -24.98 200 0 Pealk
2 0.55 9.69 43.50 33.79 0.00 0.0z 56.00 -12.50 200 0 Peak
3 1.22 9.68 35.11 25.41 o.oo 0.02 56.00 =20.89 200 0 Pealk
4 1.64 9.85 37.76 28.10 0.00 0.01 56.00 -15.24 200 0 Peak
5 4.390 9.69 40.96 31.26 o.oo 0.01 5&6.00 -15.04 200 0 Pealk
& 14.83 9.81 48.57 38.71 0.00 0.05 60.00 -11.43 200 0 Peak
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Test mode 3: WCDMA Band Il Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone

+Earphone+ Adapter+ Battery + Neutral

Lewvel (dBul)
80 {
--\"‘"--._\_;
T FCC PART 15 ¢ OP CE
'\1.._\_\_\_\_ 1 1
~ |
H"L\.._\_ [
H-.H_ FCC PART 15 AV CE

| L]

l]III.'I*Er 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : GG CHAMRER
Cond ifion : FOC PART 15 C QP CE ENV216 NEW NEUTRAL
: REW:Q.000EKH: VEW:30.000KHe SWT:futs
e : GSM PHONE
mode : WCINTA 1900 idle +arifi link+ BT link
TLER e h
hntenna Read Preamp Cable Limit wer  A/Pos  T/FPos
Freg Factor Level Level Factor Loss Line Limit Femar k
MHz dE/m dBuv/m dBuVv dB dE dBuV/m dB cm deg
1 0.59 9.77 3B.02 2B.23 0.oo 0.0z 56.00 =17.98 200 0 Peak
2 1.25 9.63 40.73 31.08 0.00 0.02 56.00 -15.27 200 0 Peak
3 1.68 9.56 41.77 32.20 0.oo 0.01 56.00 -14.23 200 0 Peak
4 2.22 9.53 38.72 29.17 0.00 0.02 56.00 -17.28 200 0 Peak
5 4.85 9.67 44.07 34.39 0.oo 0.01 56.00 =-11.93 200 0 Peak
& 11.83 9.83 47.37 37.49 0.00 0.05 60,00 -12.63 200 0 Pesak
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Test mode 3: WCDMA Band Il Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone
+Earphone+ Adapter+ Battery + Line

Level {dBul)
80 {
-\._\_‘__‘-\-:
~ ! | FCC PART 15 € OP CE
. |
hﬁhh“ﬁ ! |
~I1_ FCC PART 15 C AV CE

0.15 0.5 1 5 10 20 3o
Frequency (MHz)
Site : 266 CHAMBER
Cond ifion : FOU PART 146 ©C QP CE ENV2i16 NEW LINE
: REW:.000KH: VEW:30.000KH: SWTifto
ek : GSM PHONE
moda : WCDEA 1900 idle +awifi link+ BT link
LT & !
Antenna Fead Preamp <Cable Limit rpjer AfPo=  T/Pos
Freg Factor Lewel Level Factor Loss Line Limit Femark
MH= dB/m dBuV/m dBuWV dB dE dBuv/m dB cm deg
1 0.54 9.69 43.86 34.15 0.00 0.02 56.00 -1Z2.14 Z0o 0 Feak
2 1.15 9.68 37.83 27.93 0.00 0.02 56.00 -18.37 200 0 Peak
3 1.73 9.65 39.83 30.17 0.00 0.01 S56.00 =-16.17 Z0oo 0 Feak
4 1.95 9.64 37.93 28.28 0.00 0.01 56.00 -15.07 200 0 Peak
5 4,85 9.69 41.72 3Z.02 0.00 0.01 S56.00 -14.Z8 Z0oo 0 Feak
& 14.36 9.80 47.75 37.87 0.00 0.08 60.00 -12.25 200 0 Peak
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Test mode 4: WCDMA Band V Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone

+Earphone+ Adapter+ Battery + Neutral

Level (dBu\)
BO {
—
T FCC PART 15 0 QP CE
1 1
~ |
""'"H-..__LH | | |
““*--.,,__H_h FCC PART 15 AV CE
~L ] :

ul].15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : 966 CHAMRER
Consd ition : FOC PART 156 C QP CE ENV2i6 NEW NEUTRAL
: REW:.000EH: VEW:30.000FKH: SWTrfuto
et : GSM PHONE
moda : WCIDNTA 850 idle +wifilink+ BT link
LT & !
intenna Fead Preamp Cable Limit yer Af/Pos  T/Pos
Freg Factor Lewvel Lewvel Factor Los= Lin= Limit Femark
MHz dBE/m dBuv/m dBuv dB dE dBuv/m dB cm deg
1 0.59 9.77 37.895 2Z8.16 o0.0oo 0.02 56.00 =-18.05 200 0 Fealk
2 1.21 9.64 +41.47 31.81 0.00 0.02 56.00 -14.53 200 0 FPeak
3 1.60 9.57 41.46 31.88 0.0o0 0.01 56.00 -14.54 200 0 Pealk
ks 2.26 0.54 38.69 29.13 0.00 0.0z 56.00 -17.31 200 0 Peak
5 4,90 9.67 44.65 34.97 0.0o0 0.01 56.00 =-11.35 200 0 Fealk
& 14.83 9.83 46.79 36.91 0.00 0.05 60.00 -13.21 200 0 Peak
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Test mode 4: WCDMA Band V Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone

+Earphone+ Adapter+ Battery + Line

Lewvel {dBul)
80 {
--"""--‘,_:
. FCC PART 15 C 0P CE
'\1.‘_“_\_ 1 3
4 |
R'-\..__\_ [
H’"“‘m_ FCC PART 15 0 AV CE

[i

l]IZI.'IS 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : 966 CHAMBER
Condition : FOC PART 15 C QP CE ENV2i6 NEW LINE
: REW9.000EH= VEW:30.000KH: SWT:Auts
et : GSM PHONE
mrode : WCDMA 850 idle +awifi link+ BT Tink
LA & !
Antenna Fead Presmp Cable Limit wer AfPos  T/Pos
Freg Factor Level Level Factor Loss Line= Limit Femark
MH= dBE/m dBuV/m dBuV dB dBE dBuv/m dB cm deg
1 .19 9.57 39.63 30.05 o.oo 0.01 64.15 =-24.52 200 0 Peak
2 0.55 9.69 43.7% 34.07 0.00 0.02 56.00 -12.22 200 0 Peak
3 1.29 9.67 36.88 I7.19 0.00 0D.02 56.00 -19.12 Z0oo 0 Peak
4 1.66 9.65 37.90 25.24 0,00 0.01 56.00 -15.10 200 0 Peak
5 4.87 9.60 41.88 31.98 o.oo 0.01 5&6.00 -14.32 200 0 Peak
& 14.83 9.81 47.05 37.19 0,00 0.05 60.00 -12.935 200 0 Peak
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3.7 Radiated Emission Measurement

3.7.1 Limit of Radiated Emission

Radiated emissions which fall in the restricted bands must also comply with the FCC section 15.209 limits

as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30 -88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

3.7.2 Measuring Instruments

See list of measuring instruments of this test report.

3.7.3 Test Procedures

1. The testing follows the guidelines in FCC KDB Publication No. 558074 D01 DTS Measurement
Guidance v03.

2. Use the following spectrum analyzer settings:
(1) Span = wide enough to fully capture the emission being measured; RBW =1 MHz for f > 1

GHz, 100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak; Trace =
max hold.
(2) Above 18 GHz shall be extrapolated to the specified distance using an extrapolation factor
of 20 dB/decade from 3m to 1m.
Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB)

3. Follow the guidelines in ANSI C63.4-2003 with respect to maximizing the emission by rotating
the EUT, measuring the emission for three EUT orthogonal planes, and adjusting the
measurement antenna height and polarization. A pre-amp and a high pass filter are used for

this test in order to get the good signal level.
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3.7.4 Test Setup

9kHz~30MHz
|_= Jm .
Kom-Condaciad EUT
Tabds L 1 +
Blem 1m
% Fully Soldered Ground Plane TO Controller
Test ToRecein &
Recaiver
| e—
30MHz~1GHz
J .
< y
Imtod4m
v y
il —

Antenna Maz = —
Di;tg:mHa:n.mar':.L l—]:
Antenns height can be
moved from 1o to dm,

- Antennz znd turnizblz
distzncs 3m 7

Koo-Condoced j
Tabls e |
Blcm
% Fully Soldered Ground Plane TO Controller
Test To Receiver
Raceiver
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Above 1GHz

-x
L
!;

X

lm o dm

Axntenna Mast

—_ Dripole cr Hom
Anteany
Anbeana height o
. be moved fom 1= o
— 4o Antenns End "‘3 —
I o rzeniable distance
3mOrim F—Irj—_l

| Fully 5oldered Ground Flan e TO Conoeller
Tt
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3.7.5 Radiated Emission Measurement Results (9kHz ~ 30MHz)

Test Engineer : |Hogan. He Temperature : 23°C"26°C

Relative Humidity : |35%~60%

Frequency Reading Factor(dB) Result Limit Margin
Polarization
(MHz) (dBu V/m) Corr. (dBu V/m) | (dBu V/m) (dB)
1.714 40.03 14.58 54.61 69.54 -14.93 Horizontal
1.714 40.10 14.58 54.68 69.54 -14.86 Vertical
Notes:

1 > No emission found between lowest internal or generated frequency to 30MHz.
2 > Laboratory's Information :
Prepared By : Accurate Technology Co., Ltd
Address: F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park
Nanshan District, Shenzhen 518057, P.R. China
Company Registration Number : 752051
Date of Receipt : 2013.04.27
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Radiated Emission Plot between 9 kHz ~ 30MHz (Horizontal)

REW 200 H=
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10 ms
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3.7.6 Radiated Emission Measurement Results (30MHz-18GHz)

Test Channel : 01 Test Mode Mode 1
Test Band : 802.11b Test Engineer : |Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Lewvel {dBu\im)
100
FCC CLASS C
50 -'»:MJ[V
]
S T
1 3
21
030 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMERFER
Covad ifdor ¢ FOU CLASS C Om 2011 HL562 VERTICAL
: REW:AA20.000 K He VEW300. 000K e SWTfte
aua : GSN MOBILE PHONE
e oide : B CH1
LT & :
Ancenna Read FPreamp Cable Limit wer AfPos  T/Pos
Fregq Factor Lewvel Level Factor Loss Line Limit Fetark
MHz dBE/m dBuV/m dBuW dE dE dBEuV/m dB [ deg
1 32.71 14.03 33.16 45.12 27.09 1.10 40.00 -5.84 200 0 Peak
2 48.45 8.79% Z4.06 41.30 27.15 1.1 40.00 -15.94 Zoo 0 Feak
3 176,869 T.77 3Z.22 49.09 26.52 £2.15 43.50 -11.28 200 0 Peak
L] 254.73 9.55 37.20 51.33 26.37 2.69 46.00 =8.80 oo 0 Peak
5 330,19 11.86 40.55 51.89 26.13 2.93 46.00 -5.45 200 0 Peak
G i130.19 11.86 3I6.83 48.17 26.13 2.93 46.00 -9.17 104 45 QP
7 465.60 14.82 38.95 48.16 27.43 3.40 46.00 -7.05 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Lewvel {dBuVim)
100
FCC CLASS CPK
FCC CLASS C AV
1 3 5]
4
2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : Doh CHAMRER
Corudition : FOC CLASS © PK 3m HF206 VERTICAL
: REW:1000.000KH: VEW:1000.000KH: SWT:fito
et » GSM MORILE PHONE
m ade B CH2
FLETL & &
Antenna Fead Preasmp Cable Limit tnrer A/Poz  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MHz dB/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 2407.70 27.60 49.98 52.75 34.79 4.42 T74.00 -24.02 200 0 Peal
2 3405.93 30.45 41.79 40.42 34.99 5.%1 74.00 -32.:21 200 0 Peak
3 4818.02 32.31 51.35 47.60 35.44 §.88 7T4.00 =22.65 200 0 Pealk
4 6395.65 34.16 44.22 37.20 34.76 T.62 74.00 -22.78 200 0 Peak
5 9178.97 36.66 47.48 33.98 32.67 Q.51 74.00 -26.52 200 0 Pealk
& 11871.71 37.82 5S50.64 36.22 34.26 10.86 74.00 -23.36 quln] 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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IAC Report No.: 20130423FCC-C

Radiated Emission 30MHz-1GHz Horizontal

Level (dBulim)
100
FCC CLASS C
L] ! ! ! |-;.-1|[
b 4
3 ) 9 7
2
1
“30 50 100 200 500 1000
Frequency (MHz)
Sife : 966 CHAMBER
Cord ifiorn : FOC CLASS C Jm 2011 HL562 HORIZONTAL
¢ REW:120.000KH: VEW:300.000KHs SWTifute
et : GSM MOEILFE PHONE
moda + B CH1
FLEFL & i
Antenna Fead Preasmp Cable Limit Cwer  A/Pos  T/FPo=
Freg Factor Lewvel Lewvel Factor Loss Lin= Limit Femark
MHz dBE/m dBuv/m dBuv dB dE dBuV/m dB crm deg
1 40.84 13.40 17.39% 29.99% Z7.11 1.11 40.00 -2Z.61 Z00 0 Peak
Z 95.76 5.74 23.85 40.70 2Z7.32 1.73 43.50 -19.85 200 0 Feak
3 164,91 7.44 33.99 51.44 27.04 2.15 43.50 =-9.51 200 0 Peak
4 254.73 9.55 40.05 54.18 26.37 2.69 46.00 -5.95 200 0 Peak
5 254,73 9.55 3Z.049 46.17 Z6.37 Z2.69 46.00 -13.96 104 157 QP
& 341.98 12.15 35.44 46.93 26.57 2.93 46,00 -10.56 200 0 Peak
7 462.35 14.78 33.99 43.24 Z7.42 3.39 46.00 -1Z2.01 Z0o 0 Peak
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IAC Report No.: 20130423FCC-C

Radiated Emission 1GHz-18GHz Horizontal

Lewvel (dBu'/im)
100
FCCCLASS CPK
1
FCC CLASS C AV
4
2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sie : ¥66 CHAMBER
Condifion : FOC CLASS C PK 3n HF906 HORIZTONTAL
: REW:1000.000KHe VEW:1000.000He SWTéite
et : GSM MOBILE PHONE
moda : B CH1
LT O !
hntenna Read Preamp Cable Limit yer AfPos  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Femark
MHz dBE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 2407.70 27.60 56.81 59.58 34.79 4.42 7T4.00 =-17.19 200 0 Pealk
2 3629.54 30.93 41.74 40.17 35.04 5.65 74.00 -32.26 200 0 Peak
3 4818.02 32.31 47.47 43.72 1315.44 §.88 7T4.00 -26.53 200 0 Pealk
4 5932.64 33.93 44.35 37.97 34.96 T.44 T4.00 -259.62 200 0 FPeak
5 7784.73 35.54 46.85 3I6.26 33.99 9.04 74.00 -27.15 z0o 0 Peak
[ 10393.71 37.10 49.21 35.04 32.92 Q.29 74.00 -24.79 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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IAC Report No.: 20130423FCC-C

Test Channel : 06 Test Mode Mode 2
Test Band : 802.11b Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level {dBul i)
100
FCC CLASS C
50 T n-‘I'.{
5
f 4 i ¥
1 3
2
030 50 100 200 500 1000
Frequency (MHz)
Site : 266 CHAMRER
Conditior : FOC CLASS C Jm 2011 HIL.562 VERTICAL
: REW:120.000KHx VEW:300.000EH: SWT:futs
et : GSM MORILE FHONE
moda ¢ B CH&
LA & !
Antenna Fead Preasmp Cable Limit wver AfPos  T/Pos
Freg Factor Level Level Factor Loss Lin= Limit Remark
MH=z dB/m dBuV/m dBuV dB dE dBuV/m dB cm deg
1 3s.71 14.03 3D0.82 4z.78 27.09 1.10 40.00 =9.18 200 0 Peak
2 80.93 8.23 24.11 41.82 27.38 i.44 40.00 -15.89 200 0 Peak
3 162.04 7.41 3D.12 47.53 Z6.96 Z2.14 43.50 -13.38 Z0oo 0 Peak
4 266,61 9.91 37.15 50.95 20o6.38 2.687 46.00 -5.85 200 0 Peak
5 33z.52 11.90 41.55 52.95 26.22 2.92 46.00 -4.45 200 0 Peak
& 332.52 11.90 37.76 49.16 26.22 2.92 46.00 -8.24 104 164 QP
7 558.73 16.32 3B8.23 45.75 27.76 3.92 46.00 =7.77 200 0 Pealk

Page 69 of 104 Version:1.0



IAC Report No.: 20130423FCC-C

Radiated Emission 1GHz-18GHz Vertical

Level {dBulim)
100
FCC CLASS CPK
FCC CLASS C AV
] 4 B
50 5
3
n
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMNRER
Coradition + FOC CLASS C PK Jm HF0G6 VERTICAL
: REW:1000.000KH= VEW:1000.000KHs SWT:fkto
et + GSM MOBILE FHONE
mode + B CHb
LTI O &
bntenna Fead Preamp Cable Limit ver  L/Fos  T/FPos
Freq Factor Lewel Lewvel Factor Losas Line Limit Remarlk
HHz dE/m dBuV/m dBEuv dE dB dBuv/m dB cio deg
1 Z030.21 27.14 36.63 39.95 34.71 4.25 74.00 -37.37 Zoo 0 Peak
2 2435.70 27.62 50.09 52.80 34.79 4.45 74.00 -23.91 200 0 Peak
3 4062.63 31.59 42.95 41.08 35.12 5.40 74.00 -31.05 200 0 Peak
q 4874.04 32.43 E50.2Z8 46.8B1 35.46 6.50 74.00 -23.72 200 0 Peak
5 TE8T5.25 35.53 46.080 36.73 33.93 .27 74.00 -27.40 200 0 Peak
6 10791.659 37.45 49.86 35.38 33.I5 10.Z8 74.00 -24.14 zo00 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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IAC Report No.: 20130423FCC-C

Radiated Emission 30MHz-1GHz Horizontal

Level {dBulim)
100
FCC CLASS C
50 | | | GiE
T
f 1 ¥
3 ]
2z
1
030 50 100 200 500 1000
Frequency {MHz)
Site : B6b CHAMBER
Condition : FOC CLASS C 3m 2011 HIL562 HORIZONTAL
 REW:120.000KHe VEW:300.000 He SWT:fito
ent : GSM MOEILE PHONE
mode : B CHa
LT & [
Antenna Fead Preasmp Cable Limit ower AfPos  T/FPos
Freg Factor Lewvel Level Factor Loss Lin= Limit Femark
MHz dE/m dBuV/m dBuW dB dE dBuv/m dB cm deg
1 39.71 14.03 17.39 29.35 27.09 1.10 40.00 =-22Z.61 Z0o 0 Feak
2 97.46 8.78 23.57 40.38 27.30 1.71 43.50 -19.93 200 0 Peak
3 164.91 T.44 33.61 51.06 27.04 2.15 43.50 =9.89 200 0 Peak
4 254.73 9.55 42.64 56.77 26.37 2.69 46.00 -3.36 Z00 0 Peak
5 254.73 9.55 39.01 53.14 26.37 2.69 46.00 =-6.99 104 156 QP
& 336.40 12.06 4l1.64 53.12 26.47 2.93 46.00 -4.36 200 0 Peak
7 338.40 12.06 39.73 51.21 26.47 2.93 46.00 =-6.27 104 176 QP
=1 465.60 14.852 33.06 42.27 27.43 3.40 46.00 -12.94 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level (dBuVim)
100
FCC CLASS C PH|
Fi
FCC CLASS C AV
| 4 | B
50 4 -
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMRER
Corad itdon : FOC CLASS C PK 3m HFWM HORTEONTAL
: REW:1000.000EH: VEW: 1000, 000KH: SWT:fito
arf : GSM MORILE PIIORE
meode : B CHb
FFRLETL £ :
hntenna Fead Presmp Cable Limit wer AfPos T/Pos
Freq Factor Level Lewvel Factor Loss Line Limitc Femarck
MH=z dES/m dBEu¥/m dBuV dE dE dBuV/m dBb ] deg
1 2157.26 27.27 37.14 40.17 34.73 4.43 74.00 -36.86 Zo0o 0 Peak
2 2435.70 27.62 5BB.11 6&0.8B2 34.79 4.46 7T4.00 -15.89 200 0 Pealk
3 3515.96 30.73 42.72 41.56 35.01 5.44 74.00 -31.Z8 Z00 0 Peak
3 4874.04 3Z2.43 45.88 42.41 35.46 6.50 7T4.00 -28.12 200 0 Peak
5 6756.71 34.68 44.849 36.69 34.61 g.08 74.00 -259.16 200 0 Peak
3] 9393.69 36.90 48.46 3I4.60 3IZ.66 .62 T4.00 =-25.54 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : 11 Test Mode Mode 3
Test Band : 802.11b Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Lewvel {dBulim)
100
FCC CLASS C
50 i
4
3 ] B i
f z
l]3l2|| 50 100 200 500 1000
Frequency (MHz)
Sete : 266 CHAMEER
Cornd ifdon : FOC CLASS C 3m 2011 HIL.S62 VERTICAL
: REW: 120,000 He VEW300.000K e SWT:fAnte
arif : GSM MOBILE PAHONRE
mode s BCHIZ
L B= e B :
Antenna FEead Preamp Cable Limit owver AfPos T/Pos
Fregq Factor Lewvel Level Factor Los=s Line Limit Femarck
MHz dE/m dEuV/m dBuV dE dE dBuV/m dBb [ degy
1 40.70 13.51 30.75 43.25 27.11 1.10 40.00 -9.25 200 0 Peak
2 162.04 T7.41 29.91 47.32 26.96 2.14 43.50 -13.589 200 0 Pealk
3 252.06 9.47 36,73 50.97 26.40 2.89 46.00 -9.27 200 0 Feak
9 33z.52 11.90 40.47 51.87 26.22 2.92 46.00 =5.53 200 0 Peslk
5 332.52 11.90 36.13 47.53 26.22 2.92 46.00 -9.87 154 241 QP
& 465.60 14.82 3I8.89 48.10 27.43 .40 46.00 -=-7.11 200 0 Pealk
7 560.62 16.37 37.87 45.41 27.83 3.92 46,00 -8.13 200 0 Feak
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IAC Report No.: 20130423FCC-C

Radiated Emission 1GHz-18GHz Vertical

Level {dBuVim)
100
FCC CLASS C PK
2 FCC CLASS C AV
2
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : ¥66 CHAMRER
Corad ition : FOC CLASS C PR 3w HF20% VERTICAL
: REW:1000.000 Hx: VEW:1000.000KHe SWT:fite
et : GSM MOEILE PHONE
m oda B CH11
FLETL & !
Antenns Fead Preamp Cable Limit ver  AfPos  T/Fos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MHz dE/m dBuV/m dBuV dB dE dBuV/m dB cm deg
1 Z041.98 27.14 36.99 40.29 34.71 4,27 74.00 -37.01 Zoo 0 Fealk
2 464,02 27.66 54.58 57.22 34.79 4.49 7T4.00 -15.42 200 0 Peak
3 3415.79 30.45 41.89 40.52 34.99 5.91 74.00 -32.11 Zoo 0 Feak
ks 3962.77 31.57 43.06 40.92 35.10 5.87 74,00 -30.94 200 0 Peak
5 4930.72 32.55 51.09 47.59 35.48 6.43 74.00 =-22.91 Zoo 0 Feak
& 7066.83 35.51 46.15 35.99 33.87 8.52 74.00 -27.85 200 0 Peak

Remark:
Marker #2 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Level {dBu\im)
100
FCC CLASS C
50 1 1 1 H-‘1l}:
4
! [
u . |
E “ ¢
2
1
030 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMRER
Cord itdon : FOC CLASS C 3m 2011 HL562 HORIZONTAL
: REW:120.000KHe VEW:000.000RHe SWTrfnto
et : GSM MORILE PHONE
mode +BCH11
FLETL & !
Antenna Fead Preasmp Cable Limit tver A/Pos  T/FPos
Freg Factor Lewvel Lewvel Factor Loss Lin= Limit Femark
MH= dB/m dBuV/m dBuV dB dE dBuV/m dB cm deg
1 40.42 13.62 16.10 26.49 27.11 1.10 40.00 =-23.90 200 0 Feak
2 95.76 .74 23.75 40.60 27.32 1.73 43.50 -18.75 200 0 Peak
3 164.91 T.44 33.70 51.15 27.04 2.15 43.50 =-9.80 200 0 Fealk
4 263.82 9.54 43.66 57.53 26.38 2.67 46.00 -2.34 200 0 Peak
5 263.82 9.84 2B.30 42.17 26.38 2.67 46.00 =-17.70 104 247 QP
& 336.04 12.02 42.07 53.48 26.36 2.93 46.00 -3.93 200 0 Peak
T 336.04 12.02 35.78 47.19 26.36 2.93 46.00 =-10.22 104 264 QP
& 465.60 14.52 35.27 44.48 27.43 3.40 46.00 -10.73 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level {dBuVim)
100
FCC CLASS C PK|
2
FCC CLASS C AV
50 1 =11 4] 5 &
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMERFER
Corad ifion : FOC CLASS C PK 3m HFIOG HORTEONTAL
: REW:1000.000KHe VEW:1000.000KHe: SWTfds
au ¢ GSM MOBILE PHONE
me ode s BCHIT
FLaT o s
hntenna Fead Preamp Cable Limit wer A/Poz  T/Pos
Freg Factor Lewvel Level Factor Lozs=s Line Limit Remark
MH=z dE/m dBuV/m dBEuV dB dE dEuV/m db [ deg
1 £151.03 27.27 37.58 40.62 34.73 4.42 74.00 -36.42 200 0 Peak
2 2464.02 27.66 6£1.93 64.57 34.79 4.49 74.00 -12.07 200 0 Pealk
3 4098.01 31.58 42.51 40.58 35.14 5.51 74.00 -31.49 200 0 Peak
q 4930.72 32.55 47.3E 43.B2 35.48 6.43 7T4.00 -Z6.608 Z00o 0 Feak
5 7875.25 35.53 45.92 36.05 33.93 8.27 74.00 -25.08 200 0 Peak
G 10980.47 37.68 49.76 34.90 33.42 i0.60 74.00 -24.24 200 0 Pealk

Remark: Marker #2 is Fundamental signal which can be ignored
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IAC Report No.: 20130423FCC-C

Test Channel ; 01 Test Mode Mode 4
Test Band : 802.11g Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Lewvel (dBuvim)
100
FCC CLASS C
50 1 n-‘l'.|r
* &
1 5 7
1 4
3
030 50 100 200 500 1000
Frequency (MHz)
Site : 266 CHAMBER
Corad ition : FOC CLASS € 3m 2011 HL562 VERTICAL
: REW:120.000KH: VEW:300.000 K H:. SWT:fifs
ext: : GSM MOBILE PHONE
mode ¢ G CH1
LT O !
Antenna Fead Preamp Cable Limit wer AfPos  T/Fos
Freg Factor Lewvel Lewvel Factor Lo=ss Line Limit Femarl
MHz dB/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 36.51 15.77 34.90 45.11 27.07 1.09 40.00 =5.10 200 156 Pealk
2 ¥36.51 15.77 31.06 41.27% 27.07 1.09 40,00 -5.94 104 57 QP
3 B0.93 B.23 2Z5.59 43.30 27.38B 1.44 40.00 =-14.41 200 156 Peak
4 173.81 T.63 27.77 44.81 26.84 2.17 43.50 -15.73 200 156 Peak
5 257.42 9.65 34.22 48.25 26.37 2.69 46.00 =-11.78 200 156 Pealk
& 341.98 12.15 38.07 49.56 26.57 2.93 46.00 -7.93 200 156 Peak
7 452.72 14.59 35.95 45.50 27.52 3.38 46.00 -10.05 200 156 Pealk
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IAC Report No.: 20130423FCC-C

Radiated Emission 1GHz-18GHz Vertical

Level (dBuVim)
100
FCC CLASS C PK
FCC CLASS C AV
50 2 4 5
i
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 266 CHAMRER
Condiftion : FOC CLASS C PK 3n HF906 VERTICAL
: REW:1000.000KH: VEW:1000.000FHs SWTiézte
=15 : GSM MOBILE PHONE
mode : G CH1
LT & !
intenna Read Preamp Cable Limit twer A/Pos  T/FPos
Freg Factor Lewvel Level Factor Loss Line Limit Femark
MH=z dE/m dBuV/m dBuV dB dE dBuV/m dB cm deg
1 Z2036.09 27.14 37.Z4 40.54 34.71 4,27 T4.00 =-36.76 200 0 Peak
F 2414.67 27.60 47.58% 50.34 34.79 4.43 74.00 -Z26.42 200 0 Peak
3 3640.05 30.93 41.61 40.04 35.04 5.68 7T4.00 -32.39 200 0 Peak
4 4831.96 32.31 45.49 41.86 35.44 6.73 74.00 -25.54 200 0 Feak
5 7739.86 35.55 47.19 36.60 34.02 S5.06 7T4.00 =-26.81 200 0 Peak
& 10z274.24 37.10 49.12 34.57 32.82 10.27 74.00 -24.88 200 0 Peak

Remark:
Marker #2 is Fundamental signal which can be ignored
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Freqg

IAC Report No.: 20130423 iz
1 36.57
o 2 59.64
Radiated Emission 30MHz-1GHz Horizontal 3 86.11
4 207.14
S 315.12
Lewvel {(dBuVim
100 { } & 603.48
FCC CLASS C
50 h'-:1l[
il
4 'E 7
3
1 | 2
n]l} 50 100 200 500 1000
Frequency (MHz)
Site : 56 CHAMRBER
Corad ifion : POC CLASS C 9m 2011 HL562 HORIZONTAIL
: REW:120.000KHe VEW:300.000 e SWT:Auto
vt : GSM MOBILE PHONE
moda ¢ G CH1
LR & H
kntenna Fead Presmp Cable Limit Over AfPos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MHz dE/m dBEuv/m dBuv dB dE dBuV/m dB cm deg
1 31.95 18.09 24.59 32.34 27.20 1.36 40.00 -15.41 200 0 Peak
2 95.83 8.82 24.06 40.80 27.26 1.70 43.50 -19.44 200 0 Peak
3 162.04 7.41 30.55 47.96 26.96 2.14 43.50 =12.95 200 0 Peak
4 £54.73 9.55 36.91 51.04 26.37 .69 46,00 -5.09 200 0 Feak
5 J44.39 12.24 40.97 G5Z2.43 26.63 2.93 46.00 =5.0D3 200 0 Peak
& 344.39 12.24 37.20 48.66 26.63 2.93 46.00 -8.80 104 314 QP
7 455.91 14.66 38.15 47.57 27.46 3.38 46.00 =7.85 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level (dBuVim)
100
FCC CLASS CPK
5 ' ' FCC CLASS C AV
3 4
.1. ]
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Bite : 266 CHAMRFR
Comad ifion : FOC CLASS C PE 3m HFOOG HORIZONTAL
: REW:1000.000KH= VEW:1000.000KHe SWT:fete
e : GEM MOEILE PHONE
mode : G CHI1
L& & h
Antenna Fead Preamp Cable Limit ver  AfPos  T/Pos
Freg Factor Level Level Factor Loss= Line Limit Remark
MHz dE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 1787.76 26.16 36.97 41.70 34.67 3.78 7T4.00 =-37.03 Z00 0 Peak
2 2421.66 27.62 53.20 55.94 34.79 4.43 74.00 -20.80 200 0 Peak
3 3546.58 30.79 43.37 4Z.10 35.02 5.50 74.00 =-30.63 200 0 Peak
4 5455.63 33.42 43.81 38.51 35.23 7.11 74,00 -30.19 200 0 Peak
5 T7B75.25 35.53 46.48 36.61 33.93 B.27 T4.00 =-27.52 Z00 0 Peak
[ i0980.47 37.68 49.90 35.04 33.42 10.60 74.00 -24.10 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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IAC Report No.: 20130423FCC-C

Test Channel ; 06 Test Mode Mode 5
Test Band : 802.11g Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBulvim)
100
FCC CLASS C
50 1 n'-'l'.{
5
f 4 f
1 s
B
030 50 100 200 500 1000
Frequency {(MHz)
Bite : 966 CHAMRER
Condition : FOC CLASS C 3m 2011 HL562 VERTICAL
: REW:120.000KHe VEW:300.000KH: SWTrfuts
enf : GSM MOBILE PHONE
mode : G CHa
LT & !
kntenna Fead Presmp Cable Limit ver AfPos  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Remark
MH= dB/m dBuV/m dBuV dB dBE dBuV/m dB cr deg

1 36.90 15.59 34.45 44.84 27.07 1.09 40.00 =5.55 200 0 Peak

2 36.90 15.59 2Z7.77 38.16 Z27.07 1.09 40,00 -12.23 104 157 QP

3 80.93 B.23 Z5.24 42.95 2Z7.38 1.449 40.00 =-14.76 200 0 Peak

4 252.06 9.47 39.84 54.08 26.40 Z2.69 46.00 -6.16 200 0 Peak

5 345.60 12.2Z8 43.80 55.26 Z26.67 2.93 46.00 =Z.Z0 Z0o 0 Pealk

& 345.60 12.28 3§.91 50.37 26.87 2.%3 45.00 -7.09 104 176 QP

T 468.88 14.90 37.02 46.15 27.45 3.42 46.00 -8.98 200 0 Pealk

=1 552.88 16.24 35.37 42.86 27.64 3.21 46.00 -10,63 200 0 Peak
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IAC Report No.: 20130423FCC-C

Radiated Emission 1GHz-18GHz Vertical

Lewel (dBuVim)
100
FCC CLASS C PK
1 | ' FCC CLASS C AV
50 i
2 3 ] ]
0 1000 1500 2000 5000 10000 18000
Frequency {MHz)
Site : 66 CHAMRER
Comnd ifion : FOC CLASS C PK 3m HF906 VERTICAL
: REW:1000.000KH: VEW:1000.000KHx SWT:fte
ek : GSM MORILE PHONE
mode ¢ G CHa
FL&TF & .
Antenna Fead Preamp Cable Limit over A/Pos  T/Pos
Freg Factor Level Level Factor Loss Line Limit Remark
MH=z dBE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 2435.70 27.62 55.09 57.80 34.79 4.46 7T4.00 =-18.91 200 0 Pealk
2 30956.08 29.37 41.03 41.45 34.92 5.13 74.00 -32.97 200 0 Peak
3 3415.79 30.45 42.14 40.77 34.99 5.91 74.00 -31.86 200 0 Pealk
4 4959.31 32.62 43.14 39.47 35.48 6.53 7T4.00 -30.86 200 0 Peak
5 6756.71 34.68 44.32 36.17 34.61 8.08 7T4.00 =-29,68 200 0 Pealk
& i0z74.24 37.10 48.95 34.40 32.82 10.27 74.00 -25.05 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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IAC Report No.: 20130423FCC-C

Radiated Emission 30MHz-1GHz Horizontal

Lewvel {dBuVim)
100
FCC CLASS C
50 1 1 t |ir.1l'|7
5
f
% i
i
3
1 2
“30 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHANEFR
Cordition : FOCO CLASSE C 3m 2011 HIL562 AORITONTAL
: REW:120.000KHe VEW:300.000KHe SWT fnvto
i : GSN MOBILE PRONE
meoide : G CHE
FLErT & :
Ancenna Fead FPreamp Cable Limit wer  AfPom T/Pos
Freqgq Factor Lewvel Level Factor Loss Line Limit Femsark
MHz dBE/m dBuV/ m dBuV dE dE dEuV/m dBb =i} deg
1 32.18 18.00 24.39 32.23 27.20 1.36 40.00 -15.61 200 0 Peak
2 98.83 8.82 2Z4.43 41.17 27.Z6 1.70 43.50 =19.07 200 0 Pealk
3 162.04 7.41 30.44 47.85 26.96 2.14 43.50 -13.06 200 0 Peak
4 261.086 9.76 3I7.70 51.64 26.38 2.68 46.00 -=8.30 200 0 Pealk
5 344.39 12.24 41.45 52.91 26.63 2.93 46.00 -4.55 200 0 Peak
& 344.39 12.29 35.32 46.78 26.63 2.93 46.00 =10.68 104 91 QP
7 455.91 14.66 37.24 47.36 27.46 3.35 46.00 -5.06 Z00 0 Peak
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IAC Report No.: 20130423FCC-C

Radiated Emission 1GHz-18GHz Horizontal

Lewvel (dBuWim)
100
FOC CLASS CPK
z | 1 | | FCCCLASSC AV
5]
50 2
4
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMBER
Corudition : FCOC CLASS C PK 3m HF90G6 HORIZONTAL
+ REW:1000.000KH: VEW: 1000.000KH: SWT:fkto
et + GSMN MOBILE PHONE
w1 ode + &G CHE
FLETTL O &
hntenna Bead Presmp Cable Limit ver Af/Po=  T/Pos
Freg Factor Lewvel Lewvel Factor Losa Line Limit Remark
HHz dE/m dBuV/m dBEuv dE dB dBuV/m dB cim deg
1 1910.65 28.75 3J6.38 40.42 34.69 3.90 74.00 -37.62 200 O Peak
2 2442 .75 27.64 54,83 57.52 34.79 4.486 74,00 -19.17 200 0 Peak
3 34Z5.65 30.50 41.88 40.50 34.9%9 5.87 74.00 -3Z.1z2 200 0 Feak
4 5797.03 33.79 44.62 38.54 35.02 7.31 74.00 <29.38 200 0O Peak
5 9556.02 37.01 45.37 34.15 32.65 S.86 74.00 -25.63 200 0 Feak
6 10333.80 37.10 49,92 35.75 3Z.87 5.94 74.00 =-Z4.08 200 0O Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : 11 Test Mode Mode 6
Test Band : 802.11g Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level {dBu\im)
100
FCC CLASS C
50 1 n-‘I'.{
E
§
f : 3 =
1
3 3
030 50 100 200 500 1000
Frequency (MHz)
Sife : 966 CHAMBER
Corad ifdors : FOC CLASS C 39m 2011 HL562 VERTICAL
: RBW:120.000KH: VEW:300.000 H: SWTriuto
et : GSM MORILE PHONE
moda G CHI11
LT & !
kntenna Fead Freamp Cable Limit wer  AfPos  T/Fos
Freg Factor Lewvel Level Factor Loss Line= Limit Femark
MH=z dB/m dBuV/m dBuv dB dE dBuv/m dB I deg
1 37.94 14.99 31.63 42.62 27.07 1.09 40.00 -8.37 Zoo 0 Peak
2 80.93 8.23 23.46 41.17 27.38 1.44 40.00 -16.54 200 0 Peak
3 162 .04 T.41 Z5.54 42.95 Z26.96 2.14 43.50 =-17.96 Z0oo 0 Peak
4 245.355 9.36 37.23 51.62 26.42 2.87 46.00 -85.77 Z00o 0 Peak
5 341.98 12.15 44.25 55.74 26.57 2.93 46.00 =1.75 200 0 Peak
[ 341.98 12.15 39.85 51.34 26.57 2.93 46.00 -6.15 104 275 QP
7 455.91 14.66 36.33 45.75 27.4§6 3.38 46.00 =9.67 Z0oo 0 FPeak
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Radiated Emission 1GHz-18GHz Vertical

Lewvel {dBulim)
100
FCC CLASS CPK
5 ' ' FCC CLASS C AV
B
[ 3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : D66 CHAMRER
Conad ition : FOC CLASS © PE 3m HF206 VERTICAL
: REW: 1000000 He VEW:1000.000KHe SWT:frife
eref : GSM MORILE PHONE
mode ¢ GCHIZ
FLER s g
Antenna Fead Preamp Cable Limit ryer  AfPo=  T/Fo=
Fregq Factor Level Level Factor Lo=s Line Limit Femark
MH= dB/m dBuV/m dBuV dB dE dBuV/m dB cm deg
1 2041.98 27.14 36.64 39.94 34.71 4.27 T4.00 =-37.36 200 0 Peak
2 2471.16 27.68 53.05 55.67 34.80 4.50 74,00 -20.95 200 0 Peak
3 3671.75 30.99 41.94 40.23 35.04 5.76 T4.00 =32.06 200 0 Pealk
4 4930.72 32.55 44.46 40.96 35.48 6.43 74.00 -29.54 200 0 Peak
5 7875.25 35.53 46.05 36.18 33.93 8.27 7T4.00 -27.95 200 0 Pealk
& 11335.12 37.83 50.82 36.4% 33.77 10.27 74.00 -23.18 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Level (dBulv im)
100
FCC CLASS C
50 { 1 { t t h‘i‘il[
Lil
f 4
g
2
2 3
1
030 50 100 200 500 1000
Frequency (MHz)
Sife : #6606 CHAMBER
Cond ifion : FOC CLASS © 3m 2011 HL562 HORIZONTAL
: REW:120.000KH: VEW:300.000FH: SWTrduto
et : GSM MOBILE PHONE
moda G CHI11
LT O !
kntenna Fead Preamp Cable Limit over AfPos  T/Fos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MH=z dE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 38.48 14.70 Z22.Z0 33.47 27.07 1.10 40.00 =-17.80 zoo 0 Peak
2 9z2.79 8.668 25.61 42.55 27.37 1.75 43.50 -17.89 200 0 Peak
3 164.91 7.44 25.53 42.98 27.04 2.15 43.50 =-17.97 Zoo 0 Peak
kS 254.73 9.55 41.45 55.3538 26.37 2.69 46.00 -4.35 200 0 Peak
5 254.73 9.55 35.Z4 49.37 26.37 Z.69 46.00 =-10.76 104 257 QP
& 341.96 12.15 43.36 54.85% 26.357 2.93 46.00 -2.064 200 0 Peak
7 341.98 12.15 35.87 47.36 26.57 2.93 46.00 -10.13 104 325 QP
=1 455.91 14.66 32.92 42.34 27.46 3.38% 46.00 -13.08 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel {dBul )
100
FCC CLASS C PK
1
FCC CLASS C AV
50 ; |-
2 4 ¢
0 1000 1500 2000 5000 10000 18000
Frequency {(MHz)
Site : D66 CHAMRBER
Cond ifion : FOC CLASS © PK 3m HF206 HORIZONTAL
: REW:1000.000KHe VEW:1000. 000 KHe SWTfte
=T : GSM MOERILE PHONE
moda ¢ G CHI1
FLETFL & H
Intenna Read Preamp Cable Limit yer A/Pos  T/Fos
Freg Factor Lewvel Level Factor Loss Line Limit Femark
MHz dB/m dBuV/m dBuvV dB dE dBuV/m dB cm deg
1 Z464.02 2Z7.66 59.56 62.20 34.79 4.49 74.00 -14.44 Z00 0 Peak
2 3435.59 30.50 42.49 41.36 3J4.99 5.62 T4.00 -31.51 200 0 Peak
3 3958.31 31.54 42.15 40.03 35.09 5.67 7T4.00 -31.85 200 0 Pealk
ks 4930.72 32.55 44.43 40.93 35.48 6.43 74.00 -29.57 200 0 Peak
5 7390.07 35.50 45.41 36.23 34.23 7.91 74.00 -2Z68.59 Z00 0 Peak
& 10636.85 37.25 49.71 34.43F 33.14 11.17 74.00 -24.29 200 0 Peak

Remark: Marker #3 is Fundamental signal which can be ignored
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Test Channel ; 01 Test Mode Mode 7
Test Band : 802.11n Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Lewvel {dBuVim)
100
FCC CLASSC
50 -'--:IH[V
]
4 i1 7
« !
3
T
“30 50 100 200 500 1000
Frequency (MHz)
Sita : 966 CHAMBER
Cored ifdorn : FOC CLASS C 3m 2011 HIL562 VERTICAL
: REW: 120,000 K He. VEW:300.000EHe SWT:fnte
ik : GSM MOBILE PRHONE
me ol : NCHIi
L B= e :
Antenna Fead Preamp Cable Limit wer AfPo=  T/Pos=
Freqg Factor Lewvel Level Factor Loss Line Limic Remarck
MHz dE/m dBEuV/m dEuV dE dE dBEu¥/m dEb cm deg
1 37.94 14.99 32.14 43.13 27.07 1.09 40.00 -7.86 200 0 Peak
2 g83.82 B.44 21.86 39.29 27.52 1.65 40.00 -18.14 200 0 Pealk
3 164.91 7.4 26.82  44.27 27.04 2.15 43.50 -16.68 200 0 Peak
49 252.06 9.4%7 38.11 52.35 26.40 2.69 45.00 =7.89 200 0 Pealk
5 344.39 12.24 42.88 54.34 26.63 2.93 46.00 -5.12 Z00 0 Peak
G i44.39 12.Z4 38.70 50.16 26.63 2.93 46.00 =7.30 104 93 QP
7 455.91 14.56 37.12 46.54 27.46 3.38 46.00 -8.88 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Level (dBuvim)
100
FCC CLASS CPK
FCC CLASS C AV
|6i
50 1 . g
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Bite : 966 CHAMRER
Cond ifion : FCC CLASS C PE 3m HF906 VERTICAL
: REW:1000.000KHe VEW:1000. 000K He SWT:Arte
erek : GSM MORILE PRONE
moda : NCH1
FLETL & !
kntenna Fead Presmp Cable Limit over AfPos  T/Pos
Fregq Factor Lewvel Lewvel Factor Lo=ss Line Limit Femark
MH= dB/m dBuV/m dBuV dB dE dBuV/m dB cr deg
1 Z2414.67 27.60 46.11 48.87 34.79 4.43 T4.00 =-27.89 200 0 Peak
2 3069.35 29.32 39.73 40.55 34.91 4.77  T4.00 -34.27 200 0 Peak
3 399z.78 31.60 42.14 39.84 35.10 5.80 7T4.00 =-31.86 200 0 FPeak
4 4831.96 32.31 44.52 40.92 35.44 6.73 T4.00 -29.48 200 0 Peak
5 7B98.05 35.5Z 46.09 36.17 33.93 B8.33 T4.00 =-27.91 Z0oo 0 Feak
B 10244.58 37.10 49.06 34.26 32.82 10.54 74.00 -24.92 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Level {dBuvim)
100
FCC CLASS C
5 | | | h'-'il[
E
f 4 i
8
5 3
1
“30' 50 100 200 500 1000
Frequency (MHz)
Site : 266 CHAMBER
Corad ifdon : FCC CLASS C 3m 2011 HL562 HORIZONTAL
: REW:120. 000K H: VEW:300.000FHe SWT:futo
et : GSM MOEILE PHONE
moda : N CH1
LT & !
Antenna Fead Preamp Cable Limit wer AfPos  T/Pos
Freg Factor Level Level Factor Loss Line Limit Remar k
MH= dB/m dBuV/m dBuV dB dBE dBuV/m dB [= ) deg
1 35.00 16.58 ZZ.74 32.13 Z7.09 1.12 40.00 =-17.Z6 Z0oo 0 Feak
2 92.79 G.68 2£5.89 42.83 27.37 1.75 43.50 -17.61 200 0 Peak
3 164.91 7.44 27.8B8 45.33 2Z7.04 2.15 43.50 =-15.62 Zoo 0 Peak
4 252.06 9.47 40.22 54.46 26.40 2.69 46,00 -5.78 200 0 Peak
5 252.06 9.47 33.00 47.24 Z6.40 2.69 46.00 -13.00 104 78 QP
& 335.40 12.06 44.00 55.48 26.47 £.93 46.00 -Z.00 200 0 Peak
T 338.40 12.06 40.00 51.48 26.47 2.93 46.00 =6.00 104 56 QP
= 455.91 14.66 32.93 42.35 27.46 3.38 46.00 -13.07 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level (dBuvim)
100
FCC CLASS CPK
5 ' ' FCCCLASSC AV
il
50 { { 11 1 i 1
4 g
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : D66 CHAMBER
Corad ifiors : FOC CLASS © PK 3m HF206 HORIZONTAL
: REW:1000.000KH: VEW:1000. 000K He SWTiéte
exst: : GSM MORILE PHONE
mode : W CH1
FLETL & &
intenna Read Presmp Cable Limit per AfPos  T/Pos
Freg Factor Level Level Factor Loss Line Limit Femar i
MH= dBE/m dBuV/m dBuv dB dBE dBuv/m dB cm deg
1 2272.47 27.42 37.46 40.56 34.76 4.29 7T4.00 -36.54 200 0 Pealk
2 2407.70 27.60 52.91 55.68 34.79 4.42 74.00 -21.09 200 0 Peak
3 J415.79 30.45 41.35 40.02 34.99 5.91 7T4.00 =32.61 200 0 Pealk
4 5487.26 33.48 44.52 39.29 35.21 6.26 74,00 -29.48 200 0 Peak
5 7875.25 35.53 46.38 36.51 33.93 B.27 7T4.00 =-27.62 Z0oo 0 Feak
& 10274.24 37.10 49.36 34.81 32.82 10.27 7T4.00 -24.64 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel ; 06 Test Mode Mode 8
Test Band : 802.11n Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Lewvel {dBul )
100
FCCCLASS C
50 1 "'-'I'.{
f tr
f 4 !
1 ] T e
3
“30 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMRER
Condifion : FOC CLASS ©C 3m 2011 HIL.562 VERTICAL
: REW:120. 000 e VEW-:000.000F K H: SWT:fto
ek : GSM MORILE PHONE
moda « W CHa
LETL & !
Antenns Fead Preamp <Cable Limit over AfPos  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Remark
MH= dBE/m dBuV/m dBuv dB dE dBuV/m dB cm dedg
1 je.48 14.70 34.29 45.56 27.07 1.10 40.00 =5.71 200 0 Pealk
2 38.48 14.70 28.93 40.20 2w.07 i1.10 40.00 -11.07 104 65 QP
3 164.91 T.49 27.68 45.13 27.04 2.15 43.50 -15.82 200 0 Pealk
ks 249.43 9.40 40.47 54.81 26.41 Z2.67 46.00 -5.53 200 0 Peak
5 249.43 9.40 34.27 48.61 26.41 2.67 45.00 -11.73 104 127 QP
& 338.40 12.06 43.52 55.07 26.47 2.23 46,00 -2.41 200 0 Peak
7 33e.40 12.06 38.18 49.66 Z26.47 2.93 46.00 =7.82 104 78 QP
=1 455.91 14.66 37.37 46.79 27.46 3.38 46.00 -85.63 200 0 Peak
=] 564.64 16.41 35.10 42.73 27.97 3.93 46.00 =10.920 200 0 Pealk
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Radiated Emission 1GHz-18GHz Vertical

Lewvel {dBuVim)
100
FCC CLASS C PK
FCC CLASS C AV
B
50 | |- 1 ! ! a5
2 3 t
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMRER
Corad ifdors : FOC CLASS C PK 3m HF906 VERTICAL
: REW:1000.000KHe VEW:1000. 000K He SWTrizte
enf : GSM MORILE PRONE
moda « N CHa
LT & ]
Antenna Fead Preamp Cable Limit rer A/Po=  T/FPos
Freg Factor Lewvel Level Factor Loss Line Limit Femark
MH=z dB/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 Z44z.75 27.64 48.64 51.33 34.79 4.46 7T4.00 =-25.36 200 0 Peak
Z 3415.79 30.45 42.Z6 40.85% 34.99 .21 74.00 -31.74 200 0 Peak
3 4888.15 32.47 43.25 39.80 35.46 6.44 74,00 -30.75 Z00 0 Peak
4 F179.53 35.28 44.81 35.16 34.40 .77 74.00 -29,19 200 0 Peak
5 9475.50 36.98 48.37 34.05 32.65 9.99 74.00 -25.63 200 0 Peak
[ 12947.07 39.01 50.70 35.87 35.24 11.06 74.00 -23.30 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewvel {dBuVim)
100
FCCCLASS C
50 ] I } | 1 Iii1l}:
&
I 4
b ]
3
2
1 1
uﬂl} 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMRER
Corad ifion : FOC CLASS C 3m 2011 HL562 HORIZONTAL
: REW:120.000KHe VEW:300.000KH: SWTrfito
et : GSM MOBILE PHONE
w1 ode : N CHa
LT & !
Antenna Fead Presmp Cable Limit wer AfPos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Lin= Limit Remark
MH=z dBE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 3s&.00 16.05 22.79 3Z.73 2Z27.08 1.09 40.00 -17.21 200 0 Peak
2 92.46 8.67 Z26.21 43.186 27.37 1.75 43.50 -17.29 200 0 Peak
3 164.91 7.44 30.61 48.068 27.04 2.15 43.50 =-1z.89 200 0 Peak
4 252.06 9.47 40.59 54.83 26.40 2.69 45.00 -5.41 200 0 Peak
5 252 .06 9.47 33.40 47.64 26.40 2.69 46.00 =-12.60 i04 289 QP
& 341.98 12.15 44.19 55.68 26.57 2.93 45.00 -1.81 200 0 Peak
7 341.98 12.15 40.88 52.37 26.57 2.93 46.00 =5.12 i04 347 QP
=] 455.91 14.66 33.79 43.21 27.46 3.35 46.00 -12.21 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level (dBulim)
100
FCC CLASS CPK
2 ' | FCC CLASS C AV
50 B
: 5
]
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : o6 CHAMBER
Cond ifion : FOC CLASS C PK 3m HF906 HORIZONTAL
: REW:1000.000H: VEW: 1000.000KHHe SWT:fite
et : GSM MORILE PHONE
. odda : W CH&
FLETL & H
Antenna Fead Preamp Cable Limit rrer AfPo=  T/Pos
Freg Factor Lewel Lewvel Factor Lo=ss Lin= Limit Femarlk
MH=z dB/m dBuV/m dBuv dB dE dBuvV/m dB cm deg

1 2030.21 27.14 36.32 39.64 34.71 4.25 7T4.00 =-37.68 200 0 Pealk

Z 2442.75 27.64 54.41 57.10 34.79 4.46 74,00 -159,359 200 0 Peak

3 3425.68 30.50 41.73 40.35 34.99 5.87 7T4.00 =-32.27 Z0oo 0 Feak

4 s046.06 32.768 43.59 39.61 35.48 6.68 74,00 -30.41 200 0 Peak

5 7138.14 135.23 45.53 36.01 34.43 B8.7¢ T4.00 -Z8B.47 Z0oo 0 Feak

& 10185,.53 37.10 48.50 33.77 32.77 10.40 74.00 -25.50 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : 11 Test Mode Mode 9
Test Band : 802.11n Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBulim)
100
FCC CLASS C
50 1 n-‘l'.|r
. §
J 3
5 B 7
2
1
030 50 100 200 500 1000
Frequency (MHz)
Site : 266 CHAMRER
Conndition : FOC CLASS C 3m 2011 HL 562 VERTICAL
: REW:120.000KHx VEW:300.000KHe SWTriuto
et : GSM MOEILE PHONE
mode « NCHI11
mLETL O !
kntenna Fead Preamp Cable Limlit tnrer AL/Po=  T/Pos
Freg Factor Level Level Factor Loss Lin®= Limit Remark
MH= dBE/m dBuV/m dBuV dEB dE dBuv/m dB cm deg
1 B4.11 B.47 Z1.09 38.48 Z7.53 1.67 40.00 =-18.91 Z0oo 0 FPeak
2 164.91 T.44 27.46 44,91 27.04 2.15 43.50 -16.04 200 0 Peak
3 249.43 9.40 38.15 5Z.49 Z6.41 Z2.67 46.00 =7.85 Z0o 0 Feak
4 341.98 12.15 43.14 54.63 26.57 2.93 46.00 -2.856 200 0 Peak
5 341.98 12.15 35.19 46.68 Z6.57 2.93 46.00 -10.81 104 69 QP
& 459.11 14.70 36.1% 45.51 27.41 3.38 46.00 -9.82 200 0 Peak
7 566.62 16.45 35.1z 4Z.66 Z7.93 3.94 46.00 -10.88 Zoo 0 Feak
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Radiated Emission 1GHz-18GHz Vertical

Lewvel {(dBuVim)
100
FCC CLASS CPK
4 FCC CLASS C AV
! L I ! L
50 1 5
2 3
0 1000 1500 2000 5000 10000 18000
Frequency {MHz)
Site : 966 CHAMBER
Corad ifion : FOC CLASS © PR 3w HF20% VERTICAL
: REW:1000.000H: VEW:1000.000KH: SWT:foite
et : GEM MORILFE PHONE
mode « NCFHil
P& & &
Antenna Fead Preamp Cable Limit wer A/Pos  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Femark
MH= dBE/m dBuV/m dBu¥v dB dBE dBuV/m dB cm deg
1 2471.16 27.68 52.24 54.86 34.80 4.50 7T4.00 =-21.76 200 O Pealk
2 3VT9.42 31.18 41.79 39.74 35.06 5.3 74,00 -32.:21 200 0 Peak
3 4392.38 31.52 42.79 40.39 35.27 §.15 7T4.00 =-31.21 200 0 Pealk
4 4930.72 32.55 45.62 4Z2.12 35.48 6.43 T4.00 -25.36 200 0 Peak
5 8319.84 35.77 46.07 34.83 33.48 8.95 74.00 =-27.93 200 0 Pealk
& 10363.71 37.10 49.42 35.33 32.92 9.91 74,00 -24.58 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewvel {dBul im)
100
FCCCLASS C
50 i i 4 Al
E
} 3
f y 3
7 Pl
2
1
uil} 50 100 200 500 1000
Frequency iMHz)
Site : 966 CHAMBER
Corxd ifion : FOC CLASS C Jm 2011 HL562 HORIZONTAL
: RBW:120.000KHs VEW:300.000KH: SWTriute
et : GSM MORILE PHONE
moda « N CHI11
LT O !
Antenna Read Preamp Cable Limit tver  A/Pos  T/FPos
Freg Factor Level Level Factor Loss Line Limit Remarlk
MH=z dBE/m dBuV/m dBuv dB dBE dBuv/m dB cm deg
1 36.64 15.77 22.38 3Z.59 27.07 1.09 40.00 -17.62 Z0o 0 Peak
2 92.79 .66 Z6.23 43.17 27.37 1.75 43.50 -17.27 200 0 Peak
3 254.73 9.55 41.69 55.B2 26.37 2.68 46.00 -4.31 Z0o 0 Peak
4 254.73 9.55 37.33 51.46 26.37 Z2.69 45.00 -8.87 104 64 QP
5 339.59% 12.11 44.18 55.64 26.50 2.93 46.00 -1.B2 Zoo 0 Peak
& 339.59 12.11 38.28 49.74 26.50 £2.93 46.00 -7.72 104 317 QF
7 455.91 14.66 33.15 42.57 Z7.46 3.38 46.00 -1Z.B5 Zoo 0 Feak
=] 549.02 16.17 31.38 359.14 27.81 3.88 46.00 -14.62 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewel (dBuVim)
100
FCC CLASS C PK
1
FCC CLASS C AV
50 | - | | e
]
2 4 4
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMBER
Conndition : FOC CLASS © PK 3m HF006 HORTTONTAL
: REW:1000.000KHe VEW:1000.000KHe SWTidrte
et : GSM MOBILE PHONE
moda : NCHi1l
FLETRL & !
Antenna Fead Preamp Cable Limit rer AfPo= T/FPos
Freq Factor Lewel Lewvel Factor Loss Line Limit Femark
MHz dBE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 Z471.16 27.68 60.47 63.09 34.80 4.50 74.00 -13.53 Z0oo 0 Feak
2 3505.81 30.70 42.00 40.87 35.01 .44 74.00 -3z.00 200 0 Peak
3 I969.77 31.57 43.33 41.19 35.10 5.67 T4.00 =-30.67 Zoo 0 Feak
4 5455.63 33.42 44.16 35.86 35.23 7.11 74.00 -29.54 200 0 Peak
5 B106.20 35.58 45.79 34.95 33.74 5.00 74.00 -28.21 Z0oo 0 Fealk
& 9445.15 36.95 485.53 34.59 32.65 9.64 74,00 -25.47 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored

Page 100 of 104 Version:1.0



IAC Report No.: 20130423FCC-C

3.7.7 Radiated Emission Measurement Results (18GHz-25GHz)

Test Engineer : |Hogan. He Temperature : 23T 26°C

Relative Humidity : |35%~60%

Frequency Level Over Limit Limit Line
(MHz) (dBuV) (dB) (dBuV)

- - - - See Note

Remark

Notes:
The amplitude of radiated emissions that are attenuated by more than 20dB below the permissible value has no

need to be reported. The measurement performed at 1meter distance from turn table to antenna.
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4  List of Measuring Equipment
No | Instrument/Ancillary | Provider Type/Model Cal. Date
01 Base Station R&S CMU200 2012.12.08
02 | Spectrum Analyzer R&S FSP30(9kHz~30GHz) 2012.07.19
03 Antenna R&S HL562 (30M-1G) 2012.11.09
04 | Loop Antenna Schwarzbeck FMZB1516(9KHz~30MHz) 2013.02.03
05 Antenna R&S HF906(1G-18G) 2012.08.02
06 Antenna Schwarzbeck BBHA 9170 (15G-26.5G) 2012.11.09
07 | High Pass Filter R&S System Integrated 2012.11.14
08 | Thermal chamber Hitachi EC- 85MHP 2012.12.25
09 | Pre-Amplifier Agilent 83006A(0.01GHz-26.5GHz) 2012.08.06
10 Pre-Amplifier Agilent 83006A(0.01GHz-26.5GHz) 2012.08.06
11 | Helical Antenna ETS 3102 (1G-10G) NCR
12 Power Meter R&S NRP(10MHz~8GHz) 2012.12.05
13 | Relay Switch R&S TS-REMI NCR
14 | Signal Generator R&S SMR20(10MHz-20 GHz) 2012.12.08
15 LISN ROHDE&SCHWARZ | ENV216 TWO-LINE V-NETWORK | 2012.11.13
16 | Power Meter Agilent E4418B (EPM Series)
17 | Power Sensor Agilent E4412A (E-series CW) 2012.12.08
5 Ancillary Equipment List
Product Manufacturer|Model No. |Serial No. FCC approval Power Cord
. DWL-2000 AC: I/P: Unshielded 1.8m
Wlan AP D-Link B2D3161002856 |KA2DWLG700APB )
AP+A 1 DC:0/P: Unshielded 1.8m
Bluetooth
acer S100FBT N/A HLZDMS100FBT  [N/A
headset
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6.1 Ucertainty of Radiated Spurious Emission evaluation (30MHz~1GHz)

Radiated Spurious Emission Measurement Uncertainty Evaluation

u(xi
o Probability | Partition - (x1) -
Contribution o ] Horizontal Vertical
Distribution | Coefficient
30-1000MHz | 30-1000MHz
Cable Loss Calibration Up U-Shape 1.41 0.16 0.16
Sine wave voltage accuracy of )
U02 | Triangle
Spectrum analyzer 2.45 0.82 0.82
Impulse response of spectrum .
U03 | Triangle
analyzer 2.45 0.61 0.61
Pulse repetition rate of spectrum .
U04 | Triangle
analyzer 2.45 0.61 0.61
Spectrum analyzer noise level | UO0S5 Normal 2.00 0.25 0.25
Measurement of the signal path
, U06 | U-Shape
mismatch 1.41 0.28 0.28
Free-space antenna factor uo7 Normal 2.00 0.70 0.70

Antenna Factor Interpolation for
U08 |Rectangular 1.73
Frequency 0.17 0.17

Antenna factor with height in the
. U09 |Rectangular 1.73
correlation 0.17 0.17

Measurement antenna and the

absorbing material lin the image | U10 |Rectangular 1.73

of the mutual coupling effect 0.58 0.58
Antenna phase center variation | Ull |Rectangular 1.73 0.13 0.13
Antenna cross polarization
Ul12 |Rectangular 1.73 0.52 0.52
response
Antenna imbalance U13 |Rectangular 1.73 0.52 0.52
Test distance error Ul4 |Rectangular 2.45 1.02 1.22
Desktop terrain clearance
o Ul5 Normal 0.17 0.17
variation 1.73
) Standard
Random uncertainty Ulé6 . 0.05 0.05
deviation 2.00
Pre-Amplifier gain Calibration | U17 | U-Shape 1.00 0.10 0.11
Combined Standard Uncertainty
Uc Normal 1.00 2.03 2.14
Uc(y)

Measuring Uncertainty for a level
of Confidence of 95%(U= U=kUc| Normal
2Uc(y)) k 4.05 4.28
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6.2 Ucertainty of Radiated Spurious Emissionevaluation (1GHz~26.5GHz)

Radiated Spurious Emission Measurement Uncertainty Evaluation

u(xi
o Probability | Partition - (x1) -
Contribution o ] Horizontal Vertical
Distribution | Coefficient
1-26.5GHz 1-26.5GHz
Cable Loss Calibration U0l | U-Shape 2.00 0.04 0.04
Sine wave voltage accuracy of )
U02 | Triangle
Spectrum analyzer 2.45 0.82 0.82
Impulse response of spectrum .
U03 | Triangle
analyzer 2.45 0.61 0.61
Pulse repetition rate of spectrum .
U04 | Triangle
analyzer 2.45 0.61 0.61
Spectrum analyzer noise level | UO05 Normal 2.00 0.25 0.25
Measurement of the signal path
, U06 | U-Shape
mismatch 1.41 0.69 0.69
Free-space antenna factor uo7 Normal 2.00 0.50 0.50

Antenna Factor Interpolation for
U08 |Rectangular 1.73
Frequency 0.17 0.17

Antenna factor with height in the
. U09 |Rectangular 1.73
correlation NA NA

Measurementantennaand

theabsorbingmaterialintheimageof|] U10 |Rectangular 1.73

themutualcoupling effect 0.58 0.58
Antenna phase center variation | Ull |Rectangular 1.73 0.13 0.13
Antenna cross polarization
Ul12 |Rectangular 1.73 0.52 0.52
response
Antenna imbalance U13 |Rectangular 1.73 0.52 0.52
Test distance error Ul4 |Rectangular 2.45 2.36 2.36
Desktop terrain clearance
o Ul5 Normal 0.17 0.17
variation 1.73
) Standard
Random uncertainty Ulé6 . 0.05 0.05
deviation 2.00
Pre-Amplifier gain Calibration | U17 | U-Shape 1.00 0.09 0.10
Combined Standard Uncertainty
Uc Normal 1.00 2.95 2.96
Uc(y)

Measuring Uncertainty for a level
of Confidence of 95%(U= U=kUc| Normal
2Uc(y)) k 591 5.92
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